TROUBLE SHOOTING MANUAL

ILLUSTRATED

PARTS DRAWINGS
AND
PARTS LISTING

2-71 DETROIT DIESEL ENGINE

NEMERSON

2-71 GENERATORS

Pocatello, Idaho 83201
1-800-387-4972

49




NAME

TABLE OF CONTENTS

BASIC ENGINE SECTION:

ROCKER COVER . ... . i e 1
CYLINDERHEAD ;:ocimsccossssnieniionnonsisssommianiss 2
CYLINDER BLOCK. . ... .. e 3
CONNECTING ROD & PISTON . ... iiiiiiniiinniennnn 4
CAMSHAFT & GEARTRAIN. . ... ... . ... . 5
CRANKSHAFT :..::eniscacvcsssssmmiciapispsemominings 6
CRANKSHAFT FRONT COVER. . . ... ..o i 7
VALVE OPERATING MECHANISM ....................... 8
FLYWHEEL & FLYWHEEL HOUSING .:.::.civniivsniviase 9
FUEL SYSTEM:
FUEL INTECTOR. ; ; .« arqirn v v s s 5308 o ams q88 8 ne sl isids 10
FUEL STRAINER . . ... e i 11
FUBL FILTER .:::is:snuwvsicssscnuampsvizapsmemeassas 12
FUEL PUMP. . . . e 13
FUEL SYSTEM LAYOUT ,.::.iciicavmsnsssossaimmsissss 14
GOVERNOR, MECH. (TWO-SPEED) ....................... 15
INIBCTOR CONTROL: < iiis 5650005 wamn ron 555 5 sicanis 8599 16
AIR INTAKE SYSTEM:
AIRINLETHOUSING .........iiitiiiiiiiiiiiinennanns 17
BLOWER DRAIN ... cucimmvasisansamsmeisssnsaosussan s 18
BLOWER = nniviou 5o 5§ 8 d R e 55500 Svthiid 5 85 8 8 3 Sa/mvdm i & & 3 19
LUBRICATING SYSTEM:
OILCOOLER G ricossnavtmisirsssnameienssssssamnadvss 20
OIL PUMP & DISTRIBUTION SYSTEM . .................... 21
OILFILTER ... . 2255 s0omiie 08055 g animiia i 605088 mbtodus 7 854 3 22
OIL COOLER, BY PASSVALVE . . ... cnivuiiiainvevssas 23

OIL PAN e 24

PAGE

54
54
54
56
56
58
58
60
60

62
64
64
64
67
70
74

74
76
76

78
78
80
80
80



PARTS GROUP INDEX . . . . (Cont’d)

NAME FIG. PAGE

COOLING SYSTEM:
WATERPUMPE. . i w o o555 e s imesmoms naseansmammmesyassns 25 82
BAN..ccmm - v nnmme Bl §ER i85 4TS 05 A5F ST EF R 26 82
THERMOSTAT & HOUSING . ....... ... .. iiiiiiiiinnn. 27 82
RADIATOR ASSY. ..o i e n s 31 86
FAN SHROUD .coinsusssvssimmnnersosssss aaeomesss s 31 86
WATER CONNECTIONS .. ... . e as 30 86
RADIATOR SUPPORT FRAME ., . ..cciviizunsamassasvesan 31 86

EMERGENCY SHUT-DOWN SYSTEM:
FPAILSAFE LAYOUT o5 ccvvviniramnisasoasasmmessnssass 32 88
ELECTRICALLAYOUT ... ... .. e ans 33 90

ENGINE MOUNTING & BASE:

FRONT MOUNTING,ENGINE ............ .. ... it 34 92
MOUNTING BLOCKS, FRONT & REAR . ................... 35 92
BASE FRAME . i sooainioo e s s 6 wausmn s g s s 855 owoimegsssssssom 36 92

DIESEL GENERATOR SETS
MODEL NO. (FRONT & REAR VIEW) ................. 37 & 38 94
MODEL NO. (LEFT & RIGHT VIEW). . . ................ 39 &40 95

ABBREVIATIONS

AR 55 ivis v i w5 e as required ID. .. iiiiinns inside diameter
BSSY Lo assembly Int:on o oo - s v e aeres .internal
O¥ls: vy swan s sy s s cylinder v, . e inverted
GOV & e powe s sew sB developed . Ib s gl sy ma i o » sies wi length
Qs smanm s awms v seisa swivag diameter LH. ... s left hand
exh .. ... exhaust OD. ;e i s outside diameter
BXY iy e s oA baE b external S AR aT & a v B § STe oversize
Blece o o vovs v wivcave v s ucd flared or flat PT. . i pipe thread
BB 5 : raiissaien s s Hevie A s flexible P < et S 5 R A T round
fig ..o figure red .......... reducing or reduction
BE oo oovns siows s wiana vois i s fillister RHE: iivicvssnwiigs pes right hand
GM. .............. General Motors - slotted
BOV ;v s 5 vt « slai 3 demats governor WL ¢ & v wmes & o @ aidss undersize
Rd . head Wirein o B o TV R e T T o any 2o volt




1971 MODEL

FIGURE 1 EDI

FIGURE 2 EDI




1971 MODEL

FIGURE 3 EDI

FIGURE 4 EDI




FIG. 1 ROCKER COVER

2.5150

v
Y\ 1.z2080
1,2080 1.2090

1.1040 1.1050

FIG. 2 — CYLINDER HEAD

FIG. 3 - CYLINDER BLOCK



MFG. CUSTOMER
FIG.] ITEM NAME AND DESCRIPTION PART STOCK
- . = %
CYLINDER BLOCK
3 1.1001 Block Assy., (main bearing caps, cylinder head
bolts, cam roller guides and cylinder block plugs). 5189873
= ] 1.1001 ] Plug, 1/8" PaiPuueeeeeeeereeenaeaneeneaaneeneaneeas 5145009
3 1.1001 Plig,; il/4™ pPilpBumwssss s s 5 o ooneamemsaseme 5 § ¥ § SRS 5145010
3 1.1001 Plugs 1/2%" pipeszemoes s s = 5 8 aemete ST 55 § Y e 5115214
- 1.1001 Plug, 1 1/4" pipE.c.cccececscacscsassns 3% 5 5.8 8 dea 144017
- 1..: 1001 Dowel, to flywheel housing.........eoce.. s ) oueysessEtLasy 5151576
3 1.1001 Dowel; to front COVer.:..issssessswansna 5 ¥ e aamekebaT IR 5156150
3 1.1001 Drainceeky 174 ®nwemn=s 2 v5 ¢ connnianns s 5 5§ 3 SR 103647
- 1.1002 Gasket Kit, (complete engine overhaul)............. 5192434
3 1.1040 Cover, block hand hole..:icerirsnvsrsrcssacsssscaccans 5154221
3 1.1040 BOlit:, 3/B8"=16%L T7/8™i4q s« s s menemmnsaieieie s v » o 5 syecsneanees 179846
= 1.1040 Gasket; 3/8" COPPeTrinss s sssama e’ s us s 5 & o 105451
3 1.1050 Gasket, hand hole COVEr.iissssvrsresassacncsocsssssnoe 5152288
AIR BOX DRAINS
3 1.1100 Tube AS8V:; (T 15 LT/A8™) 3z s seuwmpn NG § § 3 e 5186131
3 1.1100 Elbow, 5/16" inv. fl. tube 90°...... LB S S R T8 BTG 137422
- J1.1100| nNipple (3/8"x1/4" Pipe).eeceeeeennn. e 5158656
- 11900 Bushing, 3/4"x%]l/2" TedUCifgs e sesmemeeies o 5 s o sscamwiarns 144034
= 1.1130 Hose (5/16" TiDwxl3")susssisvenaueaeisassss  SEraEEay 5186152
3 1.1145 Clip; [drain tubessaeas s s s i o saamaniia R R R R 5152640
CYLINDER HEAD
2 1.2001 Head Assy., (includes plugs, water nozzles, valve
guides and inserts, injector studs, tubes and
seal rings and exhuast manifold studs)............. 5189858
2 1.2001 PGy 174" pilpesesasess s s 3 oo ST s B § § B RN 521182
2 1.2001 Plug; 3/8BY pipessuwvasaasssinis SEnEAGRNRTRE F A Y & Seiaes 5145014
= 1.2002 Gasket Kit, (cyl. head replacement)......eeeeeeeane 5192433
2 12015 Gasket Set, (one compression and one seal gasket).. 5192432
2 1.2030 Bolt, (5 1/8" L., counterbored hole)...iveeeecenenn 5189841
2 1.2030 Bolty: (4 374 Ti:; plain hole) sieawwmeeenssss e aasmes 5152149
ENGINE LIFTER BRACKET
2 1.2080 BracRetiiei v s sigoeioransias s s § § Sasdemvaie s 3 4§ 8 SR 5154283
2 1.2080 Bolt; 7/16=14x1 174" 0a%5 0% 3 5.8 s 55 38 3 Seineye 180147
2 1.2080 Bolt, 7/16"-14%]1 5/8" ...t innncanes e 3 45 skl 186626
2 1.2080 LOCKWaASHET; 16wttt s & & & boa TR e b oS e 103322
2 1.2090 Gasket.isiioaisnvsnnsivsnns s e e e e /e o s ettt 5154290
ROCKER COVER
- 1.8450 Cover Assy., (plain) Type l2...ssceccsccccscnsssanns 5178396
B 1.8450 Cover Assy., (with filler) Type 1l.....c.cceceoicnnn 5178397
- 1.8455 Gasket, roCKEr COVEL..ieersessanccanssanssasssns e 5144484
i 1.8460 Bolt, rocker COVer....ccsssssas R e T - 5169388
1 1.8460 Washer, roCcker COVer...csseseoss dwidittene wastatetiale sheke et Yie s 5150333
1 1.8460 Pin; 1/8"x1" cottercevesnsas 4 SRS § s 8§ SRy sNeine 103385
1 1.8475 Stud; rocker [COVEeE..sviiis 5 % % o BRGNS A A el e 5157192
- 1.8480 Cap, il fillerin..c.s UG N~ il IS ROEER ¢ - - E01L06ED | s

QTY .

(autl sl mdl e il e NDEBNTOHFENDND O &

o
HwN - A=W

HNMNDNN




NOT SOLD SEPARATELY

1.6040 1.6010 1.6110

\ W
1.6115

000 ooomc'i”i“

VAVAY

LA
!

e
\‘ ;

FIG. 4 — CONNECTING ROD, PISTON AND LINER

17200

& 17070 1.7190
17200 A= 1.7200 1.7080 1.7190
. =

=

9 j

Dao‘ = <

=

]

\ J g 1.7190
% ---———1.7010——-!A

h \T/ 1.7190
1.7200 A

1.7010
1.7200

FIG. 5 - CAMSHAFT AND GEAR TRAIN




FIG.] ITEM MFG. CUSTOMER

S0 NG NAME AND DESCRIPTION PART STOCK QTY .
g .Aﬂ NUMBER NUMBER

CONNECTING ROD AND PISTON

4 1.6001 Rod Assy., (cap which is not sold separately)...... 5135515 2
4 1.6001 Bolt, connecting rod........ ¥ iniwie e alwisie W e s e 5125036 4
4 1.6001 Nut, connecting rod...... S ¥ & B SSEEEAl ‘“h a6 & mmim e 5117629 4
4 1.6001 Pin, 3/32"%3/4" cotter..c.cssasnsssrsesanccsvanss 103373 4
4 1.6010 NOZZle, SPray..cassesnnnssssssnss Selarmeie s e e &g walp als 5150140 2
4 1.6100 Shell Set, (standard) 5192895 2
4 1.6100 Shell Set, (.002" U.S.) (one upper and 5192896 AR
1 1.6100 Shell Set, (.010" U.S.) one lower shell)..... . 5192897 AR
4 1.6100 Shell Set, (.020" U.S.) 5192898 AR
4 1.6100 Shell Set, (.030" U.S.) 5192899 AR
4 1.6110 Piston Assy. (standard) 5189054 2
4 1.6110 Piston Assy. (.010" 0.S.) (bushings and piston 5189055 AR
4 1.6110 Piston Assy. (.020" 0.S.) pin retainers)........ 5189056 AR
4 1.6110 Piston Assy. (.030" 0.S.) 5189057 AR
4 1.6115 Ring Set, (standard) 5193477 2
4 1.6115 Ring Set, (.010" 0.5.) (rings for one 5193648 AR
4 1.6115 Ring Set, (.020" 0.S.) cylinder)....cc.. s % & e 5193649 AR
4 1.6115 Ring Set, (.030" 0.S5.) 5193650 AR
- 1.6140 Pin, piston (standard).....cceceeeneranns YRR L E 5188406 2
4 1.6140 Pin, piston (.010" O0.5.)..... By T 5194543 AR
4 1.6150 Retainer, (standard)..... BH TR E E . e & Ve srwaieiecs e . b e 5188405 4
4 1.6180 Liner, (standard)..... GE R R S e G T W & 5188868 2
4 1.6180 Liner, (.005" 0.5. on O.D.).caccnss is e ea e EeE s ‘e 5194448 AR
4 1.6180 Liner, (.010™ O.5. on 0.D.)eesens cses pa R is g 5194449 AR
4 1.6180 Liner, (.020" 0.5. on O.D.)...uun ‘s a e e s Ee 5194450 AR
4 1.6180 Liner, (.030" 0.S. on O.D.).veusn .53 H R Sateie Semiae s e s 5194451 AR
- 1.6182 Cylinder Kit (one standard size liner, one piston

assy., one piston pin and one ring set)............ 5194496 AR

CAMSHAFT AND GEAR TRAIN

5 1.7001 Camshaft.......... R Qs ¥ 5@ v 2Eles & 5189859 1
5 1.7010 Bearing, (standard 1 1/2" W.)..eiveveeonnnnnanns 525 5 5194609 5
5 1.7010 Bearing, (.015" U.S5., 1 1/2" W.)eeeseeoaarnsns e 5194610 AR
5 1.7010 Bearing, (.030" U.S., 1 1/2" W.)eeuereaunrn e e e 5194611 AR
5 1.7070 Plate, cam and balancer shaft.......cc0.. RV e RV 5152192 2
5 1.7070 Bolt, 5/16"-18x3/4"..c.ccisuue SRR e X~ el TeTE i 179816 6
- 1.7070 Lockwasher, 5/16"..ciuiuniccrrans N — 103320 6
5 1.7080 Shaft, balancer....ccssssssassss AT A & e aavmlinim 5189846 1
5 1.7190 Weight, rear balancer........ e TRy & 5152429 2
5 1.7190 Key, 3/16"x3/4" woodruff........ccennuns i ¥ RS 124549 2
5 1.7190 Nut, balancer weight...... . o 8 e AT Py 91 5154685 2
LS 1.7200 Gear, camshaft (R.H. heliX).....ccevuun e & & exmmieieyEIN 5170205 1
5 1.7200 Gear, balancer shaft (L.H. heliX)..esesresacnanaann 5170206 1
5 1.7200 Nut, gear retaining....sceeeeevanse P I IS 5154685 2
5 1.7200 Key, 3/16"x3/4" woodruff............. wiann B § GGy e 124549 g

NEMERSON

2-71 GENERATORS

Pocatello, Idaho 83201
1-800-387-4972




1.3055
1.3280 1.3040 1.3050

FIG. 6 — CRANKSHAFT

FIG. 7 — CRANKSHAFT FRONT COVER

1.3100



MFG. CUSTOMER

rhIJB lr'tgb.i NAME AND DESCRIPTION PART STOCK QTY.
NUMEBER NUMBER
=
CRANKSHAFT
6 1.3001 Crankshaft Assy. (includes dowel).......vcvevunnans 5154188 1
6 | 1.3001 | Plug, 1/4" Pibeuuueseeessenenenronaesennserannennns 5145010 1
6 1.3001 Dowel, CrankSNar i icaasasanmamamias oo aassmarass S 5177528 2
6 1.3040 Seal, front Oil..i.civevneaan ST CICI 5 e b B & At e e TRle 5154315 1
6 1.3050 Slinger; (Eront).siisssscvsasimmisssssssesinasviowess 5154317 1
6 1.3055 Spacer, front oil seal....... et 5154316 1
- 1.3060 Seal, rear crankshaft (std.).eeecevssanssrrssnvanns 5114335 1
- 1.3060 Seal, rear crankshaft (O.S.)sesscevasssesrismamasss 5197860 i
- 1.3060 Sleeve, (0.5.), Seal......es. SATATERE N § 5§ R E § RE SRS 5198908 1
- 1.3066 Sleeve, rear 01l seal....coevvecssannsssnassnssssanns 5114335 i1
6 1.3090 Shell Set, (BtaNdard)...cssanmmavasensesser namesnaes 5192874 3
6 1.3090 Bhell: Sat: [002ZY Tabh) s rrvsiimnaasizissdas s natawvieratan 5192875 AR
6 1.3090 Shell Sat; (010 UsSi)ivivasarawaisisss s Cneeaeses 5192876 AR
6 1.3090 Shell Set, (.020" U.5.).vuvennssns N N N 5192877 AR
6 1.3090 Shell Set, (.030" U.S5.)cvecunses eelere aa s & 8 v sEaTmidlieeNeiain. 5192878 AR
6 1.3100 Washey; thr¥ust (Standarf) ::sssvessedsas s saadmmims 5159353 4
6 1.3100 Washer; thrust (005" TS ) ievranswssesss e vaomsaini 5160542 AR
6 1.3100 Washer, thrust (.010" U.S.)cuiescenrcsssocnssnsssans 5192111 AR
6 1.3100 Pin, 3/16"X1/2" dowel.u.ueseenesnnsasanssnronsnnnns 141346 4
6 1.3140 Bolt, main bearing cap (5 1/8" L.)u.i.esereernnenan . 5170200 6
6 1.3140 Lockwasher; 5/B " icswusssssevisneeassssnniss ST SR 103334 6
6 1.3145 Gear, crankshaft timing...cceeeeessons 3§ e e el 5136015 1
6 1.3145 Key, 1/4"x7/8" woodruff...eveseesernssncsnsrssssnans 112139 1

CRANKSHAFT FRONT COVER

7 1.3160 Cover Assy., crankshaft front (includes oil

seal 5154315)..... ) 5194802 1
- 1.3160 BoldE, S/LEEIBRI ™ auivise 55 a 5 & sBisieaseisine @ 8 % 8 p BRI eEIGNA 179826 11
= 1.3160 Bolt, 5/16"=1B%4 3/4".cievsrisimeianaae 6% N v R BIRTENee a e 186650 1
- 1.3160 Bolt; 3/8"M=16X2"swiesssiossinasaaaanis S5 RS 180130 1
- 1.3160 Bolt, 3/8M=-24%5 1/2" ., i ececaummnnumminssssinsvait/ans 186658 2
- 1.3160 Bolit, 7/16 "=ldR2 i caniseesssnsnemanes e e e 427570 4
- 1.3160 Bodt, 7/L6"—=24H2 1/4" 5%+ s s nansces A S, 179867 2
- 1.3160 Washer 7/16" flat..cscssssasis SR REISINAYE & ¥ ¥ § ST gSTe s 103342 AR
- 1.3160 Lockwasher, 5/16M...ccissssssanvrosrsssonesva 5w law 103320 AR
- 1.3160 Lockwasher, 3/8" .. ciiiiecnncnncnaannnncsnssns visis v 103321 AR
- 1.3160 Nut, 3/8"=24 héX..cecoavessssansionsaoans e e e ean 117049 2
7 1.3170 Gasket, crankshaft front cover......... . ® V8 R BeTETeT 5156192 1
- 1.3175 Cover, crankshaft front cover governor hole........ 5155901 pE
- 1..3378 Bolt, 5/16M=1BX3/4" . cerccansosnnmuncssasssosnsnssssss 179816 2
- 1.3175 Lockwasher, 5/16™cceareraasssssoamacoass P —— | 103320 2
- 1: 3177 Gasket, crankshaft front cover governor hole cover. 3222141 1
- 1.3195 Cover, crankshaft front cover small hole........... 5155815 1
- 1.3195 Bolt, 5/16"=18x3/4" . ccnccccnsnsasnses R L e T 179816 2
- 1.3125 Lockwasher, 5/16M".cscscnnccssernosses awm s e ma s 103320 2
- 1.3196 Gasket, crankshaft front cover small hole COVer.... 5155816 1

CRANKSHAFT PULLEY

6 1.3280 Pulley, (8 1/2") (twO groove)....eeeeecsssas e e 5166834 1
- 1.3280 Key, 3/8"x1 1/4" woodruff..........vvaunn ea s naininions 117982 1
6 1.3290 Retainer, pulley (1 1/2" O.D.)esesncesssnsannesinns 5164160 1
6 1.3290 Bolt, pulley retainer (2 1/4" L.).ceeeccoccearnnnna 5153623 1

NEMERSON

2-71 GENERATORS

Pocatello, Idaho 83201
1-800-387-4972




13120
18150

8170 1.8060 1.8100 1.8060 1.8170 —=
18140 € ﬁ);\’/ V
- 18180 t{ Dip=-1.8370
1.8182 T—-1.8350
132404 ,
- 1.8340
T E S R
e L
- a=am] 8360 - "
1.8210 =& )
< 1.8320 ( 1.8170
1,8080 —
. 1.8180 =
1.8182 1.8170  1.8160 1.8160 1.8110 1.8080 1.80%0
18183 o <-1.8310
1.8182
— 1.8230>
1.8260

1.8300

1.8300

1.5010

" L

FIG. 8 — VALVE OPERATING MECHANISM

1.4001
1.5001

\ 1,5004
LOCKWASHER

FIG. 9 — FLYWHEEL AND FLYWHEEL HOUSING




FIG.
NO.

| O | OO COCO QOO0 OO 0o 000D CO OO COCO 00 COCoCOo 00 CdO0D o000

00 0 00 00 0O CO 0000000 MW®

VWY Il ww

OO WwWWww

ITEM
NO.

1.8060
1.8060
1,8080
1.8100
1.8110
1.8120
1.8130
1.8140
1.8150
1.8160
1.8170
1.8170
1.8180
1.8180
1.8180
1.8182
1.8182
1.8182
1.8183
1.8190
1.8210
1.8230
1.8240
1.8240
1.8240
1.8260
1.8265

1.8300
1.8300
1.8300
1.8300
1.8310
1.8320
1.8320
1.8330
1.8330
1.8340
1.8350
1.8360
1.8370

1.4001
1.4002
1.4003
1.4010
1.4011

1.5001
1.5002
1.5003
1.5004
1.5010

NAME AND DESCRIPTION

e ==%

VALVE OPERATING MECHANISM

Arm Assy., exhaust rocker
Arm Assy., exhaust rocker
Arm Assy., injector rocker

(Bushings, clevis
and clevis pins).

Bushing, exhaust rocker arm (large).........cca... :
Bushing, injector rocker arm (large)..... i3 aralejaeree
Bushing, injector and exhaust rocker arm (small)...
Clevis, injector and exhaust rocker arm............

Bushing, injector and exhaust rocker arm clevis....
Pin, injector and exhaust rocker arm clevis........

Shaft Assy., rocker arM.....eseevesssnsss cssssasnas
Bracket, rocker shaft.....ciuiivennnnnnans R e
BOlE, bracket. eeeveseossssssssnoee chsssssesenaans
Rod, push (upper).....seceeacaca e P areiETE Y & 4 ¥ & NIWeIRee
Rod, push (lower)...:susssssssses Cam el e e
Locknut, push rod......c.ccoveeennnnnnn B
COVETL, PUSH TOA. wewrosansssasssamas feesessesenaanns
Plug, COVEL:servsnssnssansaas S5 P alseeiesseaasss s e niee e
Washer, COVer..isssoaesss ssa s puA/meaEREE s EeE ke at e
Seal, push rod.....cocevunese P B RN e PR e I
Spring, push rod....ceovesroescnnnannnnans Se s E ne e
Seat, SPring..cvscisvesovecsnssnanse hesssssssaasnan
Seat, push rod:..ssseiescsssssassnnsan W e ¥ N RleTese
Retainer, SpPring....ceessssnscssss SlaEalsE e E e & e R
Bolt, 3/8"-16x1"...cccccnannscas SIS § 5 8 ¥ e .o
Lockwasher, 3/8"....... GemE s e e e e seern e S W E A A 5 v aem
Follower ASSY., CAM..ceesncsssssnnnansns amsees s mes
Roller Set, cam follower (roller with bushing

and pin)..cesecccssccscsnas
Guide, cam follower (1 5/32" bolt)..... A ¥ 55 E 8 AWE
Guide, cam follower (3 5/16" bolt).sseveenacconanns
Bolt, 5/16"=18RT/8" susswersssssasosmaa
Lockwasher; 5/16".. e ssanassssnosspes AT e § 5§ S s
Valve, exhaust (includes 1OCKS)...ivseevacssssnsenas
Guide, (standard)...ccceeeccaese PR P
Guide, (.016" 0.S: ON OuiDe)eeasesssnmoesnsnssass veea
Insert, (standard)..... AALATATE S E W E TR . s um
Insert, (010" QuiS.)icssveasasssssssis arsialbdid & ¢ ¥ D8I
Spring, exhaust valve............. FivEe TRt v § & 0
Cap, spring..... T T Ty B PPy SO S is
Seat, SPring....cceeececccess MB e s E N DGR & 8 e
Lock, spring (halves)...... ATElR e § Rt 6 .

FLYWHEEL

Flywheel Assy. (includes ring gear)....ceeseeseesss
Bolt, (2 7/8" 1lOng).esesssssssscssss § BN R R S E B
LOCKWIrE. . v eeesscssssssnnssssnnnsnsns R R T I TE T g
CRAT TINGisesetavasonsssanmasemessss e mase e e iss
Plate,; scuff.icisineseiscaccceasnns P IPEPN

FLYWHEEL HOUSING

HOUSIiNg ASSY.eseeassseaasssransssnnns T e
Plug, 1" pipe...... (v BB E & e S . .
Bolt, 7/16"-14X%X2"...cccuecsas SNRERIEE § B B TR siaares e
Lockwasher, 7/16".......... SRR & 8 ¥ Al SR W

Gasket housing....... cessssmpas e EEE s § R e e

MFG.
PART
NUMBER

CUSTOMER
STOCK
NUMBER

QTY.

5150304
5150305
5179954
5122445
5150318
5150311
5150312
5123700
5150314
5150322
5150324
5150325
5128640
5178290
5151601
5154475
5154537
5154538
5154472
5186858
5123250
5154539
5152440

179839

103321
5115087

5195220
5189842
5154426

186625

103320
5193197
5120930
5192717
5131096
5198230
5150289
5150291
5150292

838029

5185925
9410925
5151241
5188030
5120753

5141145
5111798
427570
103322
5152525

OO OO OO BRI ENNN

A
Lo SR N N S I S OO

W




2.4020

21060

21270 21270 21270

—
é"‘—Z.HSO

7 N 2.1140

LA

—

R —21110

f
nars
f

2.1020

>

& > ~——2.1200 ™ 5
-

<

& 521205
2.1250 !;! #*NOT SOLD SEPARATELY

—2.1235

2.1030

_)

FIG. 10 — FUEL INJECTOR




FIG.

10
10
10

ITEM

2.1001
2.1002

2.1020
2.1020
2.1020
2.1030
2.1040
2.1050
2.1060
2.1080
2.1100
2.1110
2.1130
2.1140
2.1150
2.1160
2.1165
2.1170
2.1180
2.1190
2.1200
2.1205
2.1235
2.1250
2. 1255
2.1257
2.1270
2.1270
2.1270
2.1290
2.1300

2.4020
2.4030
2.4050

NAME AND DESCRIPTION

NO. NO.

FUEL INJECTOR

Injector R-60 iisviissescssncisnsssssns sasssssnseses
Overhaul Kit, (1 seal ring, 2 filter cap gaskets, 2
filter elements and 2 shipping caps) .......cec.c..
Body Assy., (includes dowel) ....iiivevvnnannsnsnns

Dowel, injector body ......ccosssasia AT i EELY
Tag, injector DUMBET .ceewise st rs e vnemaeesmonssssss
Rut; injector ValVve sissssissssissassmasipaonsiniai
Ring; injectoX S8l .siiseccssssssoismiicsceinsssnis
Deflector, injector sSpill ...eveensccscsscnansnnns
Follower, injector .......ce.. § ¥ v mlataTawIaTOYAEG &3 8 W w8
Spring; injector PlUNGEYr ..essssssrssasisrmncianans
Pin, injector Stop cicesessesssssmassamaaaeniansons
Element, injector filter .....ieerieecconsnnnnsnnns
Cap, inJector FiTLer seewicessosromeesssmesnssssess
Gasket, injector filter Cap .sivsssnsssssvesnsoss s

Cap, (injector shipping) ...ceeervssncesosassnasas
Plunger and Buding Assy. (R=60) ..ceesrvsnncocanss
Pin, plunger and bushing gquide ...ievvcvenessanees
Rack AS8Y., INJeCLOr wueessnsiossamsnssesionssssiss
Gear; InJectOr ::svesniecasisacasssddtibhbinssdsss
Retalner, injector gear ...csssveconscssmnssrecere
Valve, injector ChECKk c.wesssessmeuwsnseseassssssra
Cage Injector check valve ....cceessccassssssansss

Tip, injector spray (HV-6) ........ STelehia b s U Y
Spring, injector valve .....ceevveritranncccasnnns
Seat, injector valve SPring ....cecceesceanscsssoaa
Cage,y injector ValVe ciiissivosannsvoeamissonassas
Clamp, InJeCtOr .s.eevssssscsoscsssssssnnnns wesense
CAPSCLEW v o venpoma s woime s v e m s s b e@ieaseseissde s s s s e .e

Washer = BaVél ,ivisisissssassmsaphandessisisnessia
Tube, injector hOle i..esessssssssrsamsssnssassans
Ring, injector hole tube seal .....cvevrccrennnans

FUEL MANIFOLD CONNECTIONS

Pipe Assy., fuel (inlet and outlet) .....eeuceuee .
Connectol, fUuel DiPE .cicssvmevnenesinnessens e
Washer, fuel pipe cONnNector .....cecicacucssncnnss

NEMERSON

2-71 GENERATORS

Pocatello, Idaho 83201
1-800-387-49 73:_ _

MFG.
“ART
NUMBER

5229225

5228701
5229233
5226416
5229234
5228601
5226564
5228109
5228104
5228292
5228608
5228587
5228588
5226186
5226414
5228656
5226393

5226400
5228586
5228694
5228696
5229026
5228596
5228766
5228594
5111335
179847

5150250
5199527
5160037

5154013
5152138
5152148

—

5226719

CUSTOMER
STOCK
NUMBER

ey

QTY.

[ %]

&

o)

MNMNMNNNNODNNRNDRDRDRNNODND D S E RN RNNDRD N RN

L




NOT SOLD SEPARATELY

FIG. 11 — FUEL FILTER (PRIMARY)

2.3500 2.3370 2.3322 2.3320 2.3400 2.33

FIG. 12 — FUEL FILTER (SECONDARY)

2.2001 2.2007 2.2005

R
‘@‘1—1 i

2.2230 2.2250 2280 2.2260 2,2270
2,2270

2.2070

2.2007

FIG. 13 — FUEL PUMP




FIG.
NO.

ITEM
NO.

2.2130
2.2130
2.2160
2,2170
2.2180
2.2230
2.2250
2.2260
2.2260
2.,2270
2.2280
2.2290
2.2290

2.3001
2.3001
2.3001
2.3001
2,3001
2.3010
2.3050
2.3050
2.3090
2.3120
2,3130
2,3310
2.331¢C
2,3310
2.3310
2,3310
2.3310
2.3320
2.3320
2.3322
2.3322
2.3322
2.3370
2.3370
2.3380
2,.3390
2.3400
2.3410
2.3420
2.3500
2.3500
2,3501

NAME AND DESCRIPTION

FUEL PUMP

POMP ASBYa o e s o aed et siuF s i s bhd i s sdsneeensnnneens
Bushing, 3/8 X 1/4 PiPE ..iviirennenarnasnnsnnnnnans .
Tockwasher, 5/16" ceiemawssns v snememsais s 76§ slwdas e
Nut, 5/16" - 24 hex. ..
Stud, fuel pump P T T T L N LR T T
Gasket, fuel pump to blower ....
Seal, fuel pump oil
Shaft and Gear Essy.,
Shaft and Gear Assy.,
Valve, fuel PUMP .4 .ivvevonnsnnsasnanananssnssnsnns
Pin, 5/32" x 1" straight
Spring, fuel pump valve
Plug, fuel pump valve
Gasket, fuel pump valve pPlug ....ieeeressnrsansnsns
Coupling, fuel pump drive
Shaft, fuel Punip ATIVE e socwisieniaes ssasiiidnmaeii

fuel pump driver ........cc..n
fuel pump drive

R R R

-----------------------------

D N R

Adaptor Assy., fuel pump drive (pin and bushing) ....
Pin, 5/32" X 1/2" grOOVE ...vsseeeerancnnneassonnssans
Bushing, fuel pump drive adaptOr ......... TR ST
Gasket, fuel pump drive adaptOr sesscessssvasssssnnss
Geat, fuel pPUMD AXIVE . viaeasinaeissssssiesosdpiss
Key; 1/8" x 1/2" WORdXUEE . iineoasasiss s setasiobaenss

FUEL FILTERS

Filter Assy., primary (6") T=60 ..ucereecenasnonnanss
Bolt, 3/8" - 24 X 1 3/8" ..t vetuicnnasnasansnrscoannnnas
Lockwasher, 3/8" ...ttt inennsssansssssnsssasssnanas
Nk, 3/8" = 24 scinvnevs & RERRE I s 6§ AR T
PRLUL, LAY anaaseint s s s e s PREemuaed s e s s Eaes e s e
Element, primary (6") T-553 ..ieiienncnnrnnasnannanns
Shell, primary EllEer .....ewsenmeasssssnaeacviceessss
DEaEnGock; T AV canadssis swmsseanes sy s A Y LEEET
Gaskat, :COVOE saeievisnsss iijaralonadjissssssoeeanesuis iee
Bolt; COVEeT sieveesminssy Frstes s saB s e Ead s e R s R e
Gasket, cover SCrew ........ Ch e s s ssessasas e as e
Decal, primary FilteXr ...;sewewemenssssssvameeadasssss
Filter Assy., secondary (8") T=73 ..ccevissssssssnsss
BolE, 3/BY = 24 X ) I/BY sceenmanasia i asErmieeai i ns b
Lockwasher, 3/8" ... iiteeenoteeransenssostonsssasnnanna
Nk, 3/8" = 24 ceenasssonnmmsmesiesssssssnaessaionsssss
PIAG, LAY casanurams 5 5 6 g whimeEemiE s B AR § GRS Y § A
Flement, secondary (8") TP=530 .....00.. e i A EET
Element, secondary (8") RSBSTC Cotton Wound .........
Seat, element ....cceveenas el mislminTe & ¥ & B malaimielaCaiei e ¢ & slege
Seal, BleMaNt jessars s s sa T B e aaF s s e 6 PURMUEVIE S & BB
Ring, element seal siiiiisicvmsweissssamavsiovenesssins
SPring; Clement z:siisscisvssasnssassssisisesnaissssns
Seat, ElemMent sovs s er srasmmreras s e eI EEs et e
Shell, 'secondary filter ,.sesisincascsasnnensssianinna
Cover ABSV,y Shell ciicaispevssasissésamneumnsanssssaia
Gasket, cover shell ...iviseevesscevasssnsnns $e sk VE
SCrewW, COVEL .uiuvsssransssnsassassnsssssssssananssans
Gasket, COVEL BCLEW .. -seestssnsnssssrreessosnssnresny
Draifgcock, L/4" «iciiciincinatniesansraviasanssnseane
Decal, secondaky L£ilter seeecissecsssosanssssassnsassss
Draifcock (Healry DabLy) i ceieiimnsiss s sisesssssnbbe

g

MFG.
PART
NUMBER

5198318
20.034ED
103320
121917
5152121
5150193
5230007
5181747
5181746
5174973
103709
5184530
5174971
5161003
5154216
5154218
5154217
442922
5153616
5152122
5154229
106749

20,014ED
181371
103321
117049
5145010
20.037ED
5577386
20.018ED
5574161
5575790
1503536
12.010ED
20,015ED
181377
103321
117049
5145010
20.039ED
20.033ED
5574123
5574126
5574120
5574124
5574122
5574119
6436254
5574161
5574118
1503536
20.018ED
12.011ED
60169ED

CUSTOMER
STOCK
NUMBER

QTY.

O O b b R e R RS L L L

NMHEHERFRPFEFEFEREFFEFEFERFREPROFEFPRPRPRRRON N R RN N RN N




EMERSON GM DIESEL

MFG.
FIG.] ITEM NAME AND DESCRIPTION PART
NO.J NO. NUMBER
—————_—'¢=
FUEL PUMP DRAIN
= 2.2300 Tube Assembly (4 1/4" Lg.) seecesescos W ¥ B a S e 5158825
- |2.2300 | Elbow, 3/16" inverted Flare x 459, ............ Sretete @ 127829
- 2.2300 Clip, Tube Assembly ...viveeeeennnnnnns S e § 5152640
FUEL LINES

14 12.5000 Elbow, 3/8"x90° Brass Street, Weatherhead ........ 60051ED
14 |2.5001 Hose Assy., Fuel Supply to Primary Filter ....... 60117ED
14 J2.5002 Hose, 1/4" I.D.xX25 1/4" Lg., BeroQuiP ...eseeeenen- £#6
14 | 2.5003 Connector, Brass Male, Aeroquip ......... emimia e e . 60053ED
14 J2.5004 Connector, Brass Female, Aeroquip .......... ‘e e as 60049ED
14 |2.5005 Elbow, 3/8"x90° Brass Street, Weatherhead ......... 60051ED
14 |2.5006 | Nipple, 1/4"x2" Blk. IXOmn ......... SR R S e e ..

14 |2.5007 Valve Assy., Primary Filter to Pump Check,

Weatherhead ........000uun. O NS PR . 60019ED

14 |2.5008 Elbow, 3/8"X900 Blk. IrOn ...eeeeeass saawew o s aEn e

14 |2.50009 Connector, 3/8" Male ....... % E RS e el e b e E E L 5 20.006ED
14 |2.5010 Not, 3/8" ... e EaaTa ReE & 3 e 8 b 6 Gd R TR T T T R 20,007ED
14 |2.5011 Sleeve, 3/8" (Seal) ...vweeeane T AP UE R e 20.008ED
14 12.50009 Connector, 3/8" Male, .....vesee sra e ERlEE 6 E E B § B . 20,006ED
14 |2.5010 Nut, 3/8" ..iiiiiiinnnnnnnn "R R 2% WV § el 20.007ED
14 |2.5011 Sleeve, 3/8" (S8AL) waewieissssisinees CTETN  S 20.00ELD
14 ]12.5009 Connector, 3/8" Male, Detroit DiesSel .uveeeeoessens 20.006ED
14 J2.5010 Nut, 3/BY iviissivseniommacnses " sEmeee e s meaEs s e e el ae 20.007ED
14 12.5011 | Sleeve, 3/8" (S€al) wivesesscrsnsonnsnssns « x5 ¥ qavae 20.008ED
14 12.5012 Tube Assy., Primary Filter toO PUMP cvevvwvennrnnenn €0104LD
14 |2.5013 Tube, 3/8" Bundy, Primary Filter to Pump ...... pacee 20.001ED
14 |2.5014 NUts /BT iciisivesimunense el pe e e K e N e e e wrare 20.007EDL
14 |2.5015 Sleeve, 3/8" (Seal) ...... o R R R T I 20,008ED
14 |2.5016 Elbow, 3/8"x90° Male ......... SisiaieeeLE B B e 8 & ¥ & NGB 20,009ED
14 |2.5014 NGE, 3/8" .oavieaansmesessesasins Ce A e e e e 20,007ED
14 ]2.5015 Sleeve, 3/8" (Seal) ....... [P RS S S wiere SraTee 20.008BED
14 12.5016 | Elbow, 3/8"x90° Male ........ sraTerswaLe s § ¥ € ¥ § B “ataaals 20.009ED
14 ]2.5014 Nuk, 8" . vedeas e e Eaa s SR e N R SR e e el 20,007ED
14 |2.5015 Slesve, 3/8" (BEA1) ..civcvisswaseins 4558 Er AT 20.008ED
14 |z.5016 Elbow, 3/8"X90° Male ..e.vivenncenes 2% e A e 8 20.009ED
14 |2.5017 Tube Assy., Pump to Secondary Filter ......eeeeeees 60105FD
14 |2.5018 Tube, 3/8" Bundy, Pump to Secondary Filter ........ 60074LD
14 |2.5019 Tube Assy., Secondary Filter toc Engine ............ 20.023ED
14 |2.5020 Tube, 3/8" Bundy, Secondary Filter to Engine ..... . 60052ED
14 |2.5021 Tube Assy., Engine to Fuel Supply ....oveveeeoss syels 20.024ED
14 |2.5022 Tube, 3/8" Bundy, Engine to Connector (250x6) ..... 60076GED
14 12.50z3 Fitting, Flare Nut Imperial Eastman ..... Sadiwsans s 41-w
14 12.5024 Connector, 1/4" Female, Weatherhead ........v0oueu.. 20.019ED
14 |2.5025 Fitting, Restricted, Weatherhead ........eevvuunnnn 60050ED
14 |2.5026 Fitting, Brass, AerogQuip c.eeeececnvsan BEREE TS ¥ 20,020ED
14 J2.5027 Hose A88Y. FOel ReEQELN wswenas s s s is qalaiaie)sassses s 60120ED
14 |2.5028 Hose, 1/4" I.D.X21 3/4" Lg. ACrOQUIP seovessnnessens #6
14 |2.5029 | clip, (7/8" Lg.) Clamp (Butterfly) ......... Y o 20.013ED
14 J2.5030 Capacrew, l0-=24x1/2" Beax, Hd. «i.svvmvasipanssssses

14 J2.5031 Wather, #10 LOBK +oseee-eeamaiees s i o sils G B s s

14 |2.5032 Clip, Clamp (inlet Tube to Outlet Tube) (Butterfly). 20.013ED
14 |2.5033 Return fuel line Assy. — COMPlete ...veevnvweneanenns 20.042ED

el R T e e e [l el

Lt o b wd = =

e = N

N S SN

oS i ds

H BB B e b e e e e




2.5011 2.5010
2.5009
2.5012
2.5013 ENGINE
2.5009
2.5010
T 2.5011
2.5016
‘ FUEL
e 2.so1g L= T
' o 2.5015 9.5016
2.5010 T 2.5014
2.5011 2.5015
§'§8§§ = 2.5029
3 — _ 2.5030
-"i‘ 1 3 5033
2.5014 — 2.5032
' - ‘\ f 2.5012
2.5015 = ~— 2.5013
2.5014 J--; s
2.5023 .
2.5015 QJ 2.5022
1 .17 2.5024
2.5016 i ‘ll 2.5025
2.5026
2.5005
——2.5004
2.5003
2.5006
% RO 2.3501
2.3001
FUEL
>
SUPPLY 2.5001 L_2_5000
2.5002 » A5 Nt —
2.5028 RETURN
|
COMPLETE ASSEMBLY
FIG. 14 - ENGINE TO RETURN

ITEM # 2.5033

FUEL LINES & FUEL FILTERS




6.2085

g 6-1050
E E _ 6.2125 -

6.1001
6.1010

6.1020

FIG. 14A - EXHAUST MANIFOLD & FLANGE




NEMERSON

2-71 GENERATORS

Pocatello, Idaho 83201
1-800-387-4972

MFG. CUSTOMER

FIG.| ITEM NAME AND DESCRIPTION PART STOCK QTY.
NO NO. NUMBER NUMBER

| =— #W:

EXHAUST MANIFOLD

14A | 6.1001 Manifold, BXNAUBE i ws s v s avem@ss/se ¢6 a0 i s foaaeeaala 5129012 1
14A | 6.2085 Flange, manifold.......ccieumvcccciaseas § E N 3291893 1
= 6.2125 Gasket, manifold flange....vevessssvessssncnsannsas 3291894 1
14A | 6.1050 Stud, manifold Flangel...:ssmeecsnenss s @ onioemssaes 103198 4
= 6.1050 Nut; manifold Flange...erscevmsavsssisées s pannasesns 114547 4
- 6.1001 Lockwasher, manifold,..:sseewisieaesionesss aseseseies 103321 4
- 6.1010 Gasket, manifold.......oiiirennannssanssanrnsansannn 5154210 6
- 6.1020 Stud, manifold to Head: .. .seewewaerss s s snnesaamios 5150362 6
- 6.1001 Nut, HaHIFOYE SEUQ. s v ss onnmosansenses s Fodispaene 125913

THROTTLE CONTROL
- 2.9405 Spring, governor control retracting........:... siawale 5151737  §
- 2.9405 Clip, governor control retracting spring........... 5173106 1
- 2.9401 Lever, governoY CONtrol....useeeeensocecasennnsannns 5183671 1
- 2.9410 Bolt, 1/47e20% 0" e eaeesssnmmumniaenionssnsssnanessnins 213546 1
- 2.9410 Lockwasher,; 1/4Mccuacassnsapansasaanas "R e EE At AL 103319 I
- 2.9422 Wire Assy., governor control (50") (Stop Cable) ..... 60083ED 1
- 2.9422 Plate, governor control NamE.....«sssssse0s R 5184255 1
- 2.9422 Lockwasher, 5/16".cccctsusssecnsomens e 103321 1
- 2.9422 NGE, 3787"=24 HeRsciisssssspsmmwppandsnnns o naieieateeee 121932 1
- 2.9426 Pin, governor control wire swivel....ceeerevressacna 5161464 1
- 2.9426 Washer, governor control wire swivel pin........... 5150941 1
- 2.9426 Retainer; 13/64" (spring)...cessossnssssssssussose 142583 1
- 2.9426 Serew, #10=32x%3/8™ £il. RA..eceneviovsrsnsosssncenss 132105 1
- 2.9428 Clip, governor control wire tube (to lifter
bracket bolt)... 5157809 1
- 2.9428 Clip, governor control wire tube (to blower
cover belt)...... 3290569 1

- 2.9428 BOLE, 1AM —2B%3 /B ™swnssadisnamppawsaiasessssioween 123298 1
- 2.9428 Lockwasher, 1/ 4%, iiiveasnsisapssansisssaass avErataala 103319 1
- 2.9428 Nut, 1/4"-28 hexX...... P e TP ST e 121902 1




27150 — I «
; 2.7100
: V1 1
27140 < —- 2.7910 2.19
/’—F i il 2.7095
I . ;
2.7100 — . g““o - — 1/
b o o 1
- = =
B ’ 27008 —u
= 2'7”? 2 _— 27310
o Le .7045} 27130 ~ |
B 2.7280 | o
s s —— 27315
TR e T

2.7900

7 N T 27310
1 f —l ﬁ\ >

N 27280

=== e 27120 L N
B 27280
2.7175 a2 2
- T~ 27260

: - —

=l s
- L
27630 27650 27550 27600 é }
\ .
27610 - 27230

27590 2.7430 2.7290

2.7630

27390

3,
.y
2.7370 - A}
(/' )
- - &’ ‘& 27360 27490
27390 —=\® 2.7430 27380 2.7500 27010

FIG. 15 — MECHANICAL GOVERNOR, TWO SPEED




ITEM

2.7001
2.7001
2.7001
2.7001
2.7001
2.7010
2.7020
2.7045
2.7045
2.7045
2.7051
2.7095
2.7095
2.7095
2.7095
2.7100
2.7120
2.7140
2.7150
2.7160
2.7170
2.7170
2.7170
2.7175
2.7175
2.7175
2.7175
2.7230
2.7230
2.7235
2.7255
2.7260
2.7260
2.7260
2.7260
2.7260
2.7270
2.7280
2.7280
2.7280
2.7290
2.7300
2.7310
2.7310
2.7310
2.7315
2.7350
2.7360

NAME AND DESCRIPTION

GOVERNOR - MECHANICAL - 2 SPEED

GOVEIXNOL ASSY..ussesesessnssssannsnssssssnsnasanss
BOLt, S5/16"<LBX1". ccosnmnemunaonmenssssnoinensioen
Bolt, S5/16%"=18%] L/B"™;.icenansmesssesnsvairemeamsag
Bolt;: 5/716"=18R2 /B . viwvisiemasssser s seslaan
Lockwasher, 5/16"...cccceecscsnaasssassssaascsnss
Gasket, governor to blower............ P, R
Gasket, governor to cylinder head.........eeuuus
Cover ASSY.; GOVEINOI.:.ssessscatssnsssanssesess
Screw, 1/4"-20x3/4" fil. hd..cvsessvicanriansnnans
Lockwasher, 1/4".....cccissssscnnssassssnnssssnns
Gasket, GOVEIrNOY COVEL .. .weessssssssassnssnsnnes
Pin, 1/4"x5/8" dowel (shutdown level StOp)......
Shaft Assy., governor cover throttle............
Pin, #1x7/B" tA3pPer...icieereceasosnssessnsannsans
Plug, 1/8" pipicicccscevrveccosssssarsrsnnnonsas
Bearing, throttle shaft.i..cssessrssesossrssnnsans

Pin, throttle shaft fulcrum lever.........sss SR .

Governor, throttle shaft washer........cvvuveu..
Retainer, throttle shaft...cssetcececasnaccsnnas
Lever, shutdown shaft.....iisecisneciosnnnananss
Lever, throttle shaft.....evevevsirsnecsrtennnnns
Bolt; 1/4% =201  cnnescassonanaaaisnssssssasisses
Lockwasher, 1/4". ... ¢ et iinssnssnnsccnsnnnnscnna
Cam, governor cover (shutdown shaft)....... . ateiare

. s

. s

Seal ring, shutdown shaft.......ccueieunann T TE

Washer, governor COVer CaM...ss«ssos v i & SRR
Retainer.....ceece.. PSS S S
Plug, 3/4" exXpansSiON...seerissvrssvnnronssoas veean
Plug, (1 1/B" diam.).ssessssssscssscnsnsananacooes
Housing, governor control.....evesseess & valaleareala
Shaft, governor operating.....eeeessesss caas e
Bearing, operating shaft (upper)......coiceeuess
Washer, operating shaft bearing.......cieeeveeeus
Screw, #10-24x7/16" rd. hd. Sleceveccsssanssssas

Washer, #10 flat............ A eE 555 IS

Lockwasher, #10 int. tooth....vernneenenrnnnncaanas
Bearing, operating shaft (lower)............ stsiniminm o
Lever, operating shaft (upper)..... sese s sanieean caaa
Screw (gap @dj.).csesvssssrsnansssis 56V AR
Nut, 1/4"-2B heX..vevveererrannna Y v 20~
Fork, operating shaft (lower)...... - S N
Pin, operating shaft lever....iceveecvecsnnncnannns
Lever Assy., differential (includes pin)...........
Washer, differential lever....... e A, P P g
Retainer, 13/64" (spring)........... R S S
Pin, differential lever.....:eceeeeesesss SR

Shaft and Carrier Assy., weight (includes shaft)
Shaft, weight carrier.....ceeeceernnsccnarasssas

MFG.
PART
NUMBER

CUSTOMER
STOCK
NUMBER

QTY.

5132691
186629
179819
123956
103320

5152465

5152464

5110653
132264
103319

5150889
141195

5110661
113500

5145009
148402

5174428

5153060

5174429

5183042

5167983
213546
103319

5110659

5182977

5151487

5178581
142656

5152462

5154355

5165545
457187

5159080
113903
120391
115545
148402

5154403

5150898
122161

5185605

5150943

5110666

5150941
142583

5110648

5174493

5154235

HRHEFREFRHEREHEHEEREFERHERNERERERE BB BNERFNNERERERNRERD R BB RO Wi




MNMMNOMNNMNNNNNMNNNMNMNMOMNNONNODNMNDRD DR
. v a s » a2 s = w» = = w s & w o w o* o ow ow oa
~
w
(<)

o

.7900
.7901
.7901
.7902
.7903
.7903
.7904
.7905
. 7906
. 7906
.7907
.7908
.7909
. 7909
. 7910
. 7915
.7916
.7902
. 7917
2.7903
2.7903

MNMNMNONNNNNNNNNDNDND RN DN

NAME AND DESCRIPTION

Carrier weight shaft....ovevievennrnnrnnconacanns
Riser, goOvVernoY......««sss. fh e s sa s s a e
Weight assy., governor (1ncludes bearing 447196).
Shaft, weight.....cvvuunn BiatEaRNE e W N @ e Rl e
Washer; waight sSHaBL: i ussieeemiississasasaees ¥ s
Ring, weight shaft retainer...........cicireeeennnnas

Bearing, governor weight....civieereennsnsnsnnnsns

Bearing, weight shaft end...........
Screw, bearing retainer.....ceeeeec..
Lockwasher, bearing retainer.......cceveesssenacsns
Key, weight shaft end bearing thrust...............
Retainer, weight shaft end bearing thrust key......
Spring, low speed (green stripe)..... ¥ E R TeET § E
Spring, high speed (white stripe)..... pew e e
Plunger, low speed SPring.....eeveeesserovscenns ‘o
Seat, low speed SPring.....ecevsevess . .
Cap, low speed SPring.......ovieivrninrrinncannnnns
Screw, low speed spring adjustment.................
Nut, 1/4"-28 hex...

R R IR

e e B e e a e

Shim, high speed spring (.010") ...t ecennnnrannnas
Shim, high speed spring (.078") . ... nannannas
Retainer, high speed Spring....ivseesecsssnacisenas

Cover, high speed sgrlng--o-----
Screw, 5/16"-18x3/4" fil, hd..
LockWwasSHaY y S/llE". s iaccimgampean s a s i paldmaeataas s a s s
Gasket, high speed sSpring Cover.....ieeosssasasesss

s s s s s s s s s E o ss s

GOVERNOR CONTROL - Two Speed -

solonoid box.. RN
Cover, solonoid boX....... TR A R A S AR R ¥ d 8 Y
Screw, s0lonoid COVEr . .veseesnsossensosnnossannassas
Solonoid, 2 speed control.......
Bolt, solonoid to base...... St E A N e S
Nut, self locking, solonoid base bolt....eveeiaeeas
Pin, solonoid plunger (includes lock rings)........
Link, solonoid connectirng....scsececsesmmnocesossesss
Pin, pivot, 50lonold JifiK.eevews oo o nnemioanenssenss
Pin, cotter, solonoid, link pivot pin.....ceesssess
Spring, solonoid linkK......... .
Nut, self locking, solonoid link.....eeeeeesncsanss
Spring, governor throttle lever........eeeeveunaea-
Bushing, throttle lever SpPring.......esseceeeanasnss
Spring, governor stop lever.....
Block, terminal, 2 speed wire..... e & aminimisraimme o B = wad
Clamp, 2 speed terminal block..... e
Coil, 2 speed solonoid..ceseeeivinas W%
Fuse ASSY:ssesvassssssssas
Cable, gov. stop control
Cable, gov. stop control

Base,

D T I R )

R R I B Y

----- D

(48" Le)esessasscaransanaa
(72" Le)vesnomnosarassssns

MFG.
PART

5174492
5155571
5174496
5185153
5151487
5178581

447196

907674
5150884
5150897
5152461
5152460
5151604
5152630
5126135
5150892
5150899
5150891

122161
5150947
5151249
5174436
5131132
5133406

103320
5152944

14.007ED
14.008ED
10/24x1/2
60004ED
10/24x1/2
10/24
60006ED
14,.011ED
60016ED
1/16x3/4
15.072ED
15.044ED
15.071ED
15.076ED
15.073ED
60082ED
34819ED
60008ED
60139ED
60150ED

60183ED

CUSTOMER
STOCK

QTY.

NUMBER NUMEER

e e S S e e N N e e e S et - S SEl S S, N O G

[l e Tl e Sl Sl ol S NS R

o
oo




B MFG. CUSTOMER
FIG.| ITEM NAME AND DESCRIPTION PART STOCK oTY

NO NO. NUMBER NUMBER
===_ g

STARTING MOTOR

- 7.3001 MOtox ASSY., StArting SPYAY weeeeesasneas s smesaess 1113643 1
- 7.3001 Belt, 5/8"-=11IxL S5/B™ sesissvalsnsssenise s T 426449 2
- 7.3001 BolE; 5/8%=-T8X2 Y1/ 4™ iisviiasvwieimenisdeas yibaviniies 428732 1
- 7.3001 Lockwasher, 5/B" ..iiiiitiiernnssssnsccssasansnssnans 103325 3
- 7.3001 Nak, 5/8%"=18 HeXi cursenveavesnmessasannssesssnsesnsens 117053 1
= 7.3245 Cable Assy., switch to starting motor .......s.see.- 5180184 1
- 7.3255 | Switch, starting motor mAagnetiC ...sossccesesasssces 1119879 1
POWER GENERATOR (DELCO)
(See Special Supplement on Power Generator)
WIRING HARNESS

- 7.7001 Harness, hour meter (includes insulator) .......... 60088BED 1
- 7.7001 Insulator; hour MeLter ..iiviesmaaseisssasssanonosin 5111080 1
- 7.7001 Harness, engine wirilg ...ieecvesessssocasssnessaas 5186097 1
- 7.7001 Connector Assy., (3/8"x90°) (used with engine

BAENEEE) s csinranin o 8 o o soaeaeeiEbties n s e & §§ o wedaes e 60073ED 1
- 7.7001 Cover, starting switch (used with engine harness).. 5186014 1
- 7.7001 Washer, insulation (used with engine harness)...... 5188742 1
- 7.7010 Clip, wiring harness (2 3/4" L.-7/16" bolt)...eeeus 3223197 4
- 7.7110 Strap,ground (engine wiring) .....ceeseess i AR A 5156268 1
- 7.7110 Bolt, 1/2"=12%) 1/4" hexXx.hd. ciiciccaesanssaasssaaa 442733 1
- 7.7110 Bolt, 1/2" ~13x3/8™ hex. Hds svssesiosssssiivonues 180176 1
- 7.7110 Lockwasher; L/A2Y s e inimibid o binmbd d5 88 i F bbbl e ns 103323 2
- 7.7110 Lockwasher, 1/2" int., eXt. ..verrrensessnnrancsnns 178591 2
- 7.7110 RUt; '1A2Y = 33 H@Ri ssssicimaneadddlssess o damiayes 117064 2
= 7.7220 Conduit Assy., generator to control cabinet .......

(power generator wiring) .....eessececcancs S ie 3409ED 1
- 7.7220 Clip (conduit to base) ....... SN ® % & # b B BRI 5182874 1
- 7.7220 Clip (condiiit & baSe) s..icwmmeeacieses s vasewcu 5157702 2
- 7.7220 Seal Connector, generator power cable .....ioeeueas 3488ED 1
- 7.7220 Receptacle, Power Generator .....ceeseeeass iweee e 13.016LED 1
33 | 7.7222 Switch, Engine Starting ....eevesireescnsenasnsonns 13.007ED

= 7.7223 Pyle Plug & Cable ASSY. tiveveenasnssnneans cesaaaas 13.023ED




29012

>2.9014

‘\” @ i

2
%

FIG. 16 — INJECTOR CONTROL

FIG. 17 — AIR INLET HOUSING



EMERSON GM DIESEL

MFG. CUSTOMER
FIG.|] ITEM NAME AND DESCRIPTION PART STOCK QTY.
HQ.] NO. NUMBER NUMBER
= e —— —_—— ———— |
AIR INLET HOUSING
17 | 3.3001 Housing, flange type, (mounted air cleaner)........ 5154409 1
- 3.3002 Housing, air inlet (remote air cleaner).........:.. 5128896 1
17 | 3.3003 Plug, 1/4" pipeiisssiéivesvinvseissvsss vaesmesds EE: 5145010 1
= 13.3004 | Bolt, 3/8"=16XL 1/B"..vuussencnencencnnnnsncnnnenns 186619 3
17 | 3.3005 Bolt, 3/8"=16X1 1/2" .. iueeossnnnnacnsassossnsnnanss 454906 1
17 | 3.3006 LOCKWARHA®, F/BM. .ci s imeimsonenes %5 & 55 aldfewdaeias 5 3 103321 4
- 3.,3007 Valvie; BRUTAOWaw o5 v s Cilalbasaeie e s s s+ 35e/slsaaldssssas 5152545 I
17 | 3.3008 Screw, #10-32x3/8" rd. hd. S8l.ccivccvecissssevsanisss 132900 2
17 | 3.3009 Shaft, shutdown...... o w SRS RIS Y W R e R Y 5128895 1
- 3.3010 Seal ring, shutdown valve shaft......cceiievevnanss 5176557 2
- 3.3011| Washer, 3/8" flat...cicevesnecnrssccsscnsasssnanncs 5150946 1
- 3.3012 Spring, shutdown valve tension............ SiileE e A 60125ED 1
- 3.3013 Spring, air shutdown latCh...iveveeerrersrenennnnss 5114124 1
- 3.3014 Pin, 1/8"XI" POLl.: s animeenieiinias s e v sniathieseimioe ¢ 8 453676 1
17 | 3.3015 Latch, air shutdown cam release......ceveesssnnnsns 5112785 a4
17 | 3.3016 Spacer; labCheiimsasssssonamineamnis s sd iasasaeedsss 5113633 i3
- 3.3017 Bolt, L/4"=20x1 L1/ 2" . .. ccnnnsacnnassnesnumeansnssss 121926 1
17 | 3.3018 Washer, 1/4" flat....eeeiornoesennnanasansas ceraan .. 120392 1
17 } 3.3020 Cam, air shutdoWn...eececonsssscccsaanas it PR ST & 5122623 1
17 } 3.3021 Pin; L/8%%310/26" roll..iiveamsewiesss “aeasle@aala s 273436 1
- 3.3022 Bolt, air shutdown latch link......eeverensnsnnanns 5124846 1
17 | 3.3023 Pin, 1/8"X3/8" CoOtlBr.visesnnsiennnesssonvovassooesse 112526 1
- 3.3024 LOCKWAasSHETE; L/4™ 6o snammsmitesssss astarsss staaial v @ & 103319 1
- 3.3025 Nut; 1/4%-=24 heéeiy Ehine s easeaalamms™ s s s & s MIETOTE R E 3§ e 122161 1
INJECTOR CONTROLS

- 2.9001 Injector Control Tube...isscssssrsssssssnasse ST & 8 5196485 1
16 | 2.9003 Bracket, injector control tube.......seae. SRR Ve 5132099 2
16 | 2.9003 Bolt, 1/4"-20%5/8". ... ccerrncns s ssse s e aa s 186676 4
- 2.9003 Lockwasher, 1/4".....c0cvucees et ® § 8 eTmiavMiersreiavetslw @ s 103319 4
16 | 2.9009 Lever, injector contrel tUbB.ciesscesssosnssseessss 5150263 1
- 2.9009 Pin, 1/8"X7/8" QroOVE....veeeeensssss P N EA AN GRS RS 142487 1
16 | 2.9010 Spacer, lever....ceeeeeencas e ssessesrenseaaanaanan 5170676 1
16 | 2.9012 Spring, injector control tube....seseecveccccearaass 5115922 1
16 | 2.9014 Lever, injector control tube rack......veeeeeeeaans 5115322 2
16 | 2.9014 Pin, lever...ciceeuses R EEEE A 45 TN e R e . 5150033 Z
16 | 2.9015 Spacer, leVer...iiieeeesersssessasnssnnssaansnnssnsnss 5172895 1
16 ) 2.9018 CaADy JBVEY  aieinasinnsees s o raaeserdedsssassssioise e 5153885 2
16 | 2.9018 Pin; dowel (cap tO leVer) iisssissisrssansiavandasssi 5150942 2
16 | 2.9018 Screw, 1/4"=20x1" fil. hd.isseeesisssscsvascansases 114357 4
16 | 2.9020 Weight, balanCe...vveierernnsssserssnncasssss TeEsa 5114133 1
16 | 2.9020 Pin, 1/8"x7/8" GroOVe...vessasasssnssssnroncsena . 142487 1
16 | 2.9022 Link, injector control tube (to mechanical

gOVernor) ...esse 6% & 5114675 1
16 | 2.9022 Washer, injector control tube (to governor link)... 5150941 2
16 | 2.9022 Retainer, 13/64" SpPring...cseeccscssscscanascces e 142583 2
16 | 2.9024 Eye, governor linKiisissessssavasassssssnas amaace s 5154411 1
16 | 2.9024 Nut; 1/4"=2B heX.iiiisssnssvsonasnssesas YTy 120613 1
16 | 2.9026 Pin, governor linK.......... RIS R F § F § NS ‘e 5150265 1




CYLINDER
BLOCK
PISTON k
ASSY

ROCKER COVER
VALVE OPERATING

MECHANISM

CYLINDER HEAD

ROTOR SET

TYPICAL BLOWER ILLUSTRATION

FIG. 18 — BLOWER DRAIN

3.4010 3.4240

3.4001 \ 3.4230
\ »

3.4160

3.4080  3.4140
3.4050

' \:.:5@

e

— J & =.
-y 1 4 /
1 3.4050 g, 7 / A Y =.\
N *
3.4080, 3.4080 'y \
) 3.4140 f 3.4020\ 3.4020 "\ 3.4140
34090 34040  3.4001 3.4001 3.4030 3.4001  3.4020 3.4001 3.4190

FIG. 19 — BLOWER — TYPE 1



FIG.
NO.

19

19
19

19
19
19
19

19
18

18

18

ITEM
NO.

3.4001
3.4001
3.4001
3.4001
3.4001
3.4001
3.4003

3.4005

3.4010
3.4020
3.4020
3.4020
3.4025
3.4030
3.4040
3.4050
3.4050
3.4050
3.4060
3.4070
3.4080
3.4080
3.4080
3.4090
3.4090
3.4090
3.4140

3.4140

3.4140
3.4140
3.4140
3.4160
3.4180
3.4180
3.4180
3.4190
3.4230
3.4230
3.4230
3.4240
3.4433
3.4433
3.4433
3.4433
3.4435

NAME AND DESCRIPTION

BLOWER
BlOWEr ASSY.eawvessssssnsscsanssssnsssdsn Pesssssnaenne
Bolt, 3/8"x1é6xl/8"......00. oo mimime fesserasssessaneas
Bolt, 3/8"=16X1 3/8".c.snnssssscs . m s e R AT 6§
Bolt; 7/16"=14%T 1/2": viseiassntsisanss pailaasaivasss
Washer, 3/8" flat..... R S B B F RS eee e b A
Washer, 7/16" flat....cevseseecsacssnarssanccnnnnas

Blower Kit, installation (gaskets to install
2 DlOWEE) s s s naawsmmoansss
Blower Kit, repair (bearings, shims, seals, and
blower gasketsS)..cvveeessnaasns
Gasket, blower..... i e s rasaesaasssas s naes — -
HOUBING ), Dl OWEE ciun< s ess 0 moivstennaasessssssnsesens - N
Dowel, blower housing..... s eEa s se s ey EFse 8 s
Plug, blower hOUSiING..:ssesssvssrssssssrosnnses iam e
Screen, bloWer.....i.iieennesssssnssnsacssnansanannns
Rotor Set, (one upper and one lower IOtOL)....eeee.
Bearing; Yotor Front...ssnsmesensaana e A SN |
Retainer, rotor front bearing.......ceevsssssnnssss
Screw,; 1/4"-20x3/4" £il. hd..iccvsavsovsvosssvsssine
Lockwasher, 1/4". ... iienecnsansscsssssnnasnssnnnnss
Bearing, YOtOXr QEAr.cc:secsscsscssnsseossssnanssss e =
Retainer, rotor rear bearing (snap ring)........ alars
Gear Set, rotOr....sessssevssssssosssce sonsasnsaanns
Lockwasher, rotor geadr....scececescsscssannnss cssasse
Nut, rotor gear.....cceeccuuns cesessessessneseseanee
Shim, rotor gear (.002").....vuun ‘e w A EREAeTE R
Shim, rotor gear (.005")...... SleTHe e 8 e W AR
Shim, rotor gear (.010")....c.ovo.n TSR RGOS E s S
Plate Assy., housing end (front) (includes seal
5154244) cvevnnnnse
Plate Assy., housing end (rear) (includes seal
5154224) csisvieniiis s

Bolt, 5/16"=18X1". .. iceuceranenans o % o mmmene R B
Bolt, 5/16"=18x3 1/4"...ccivivesens cem s s aaeem B
Lockwasher, 5/16"....4i0cuees BINNIAIEEE B 6 R RRETATATE § &
Seal, housing end plate 0il...ceeicerncsnans SiaieleiET S B
Cover, housing end plat@..cesssessassss ssasssaens s
Bolt, SZ2L6"=1BR3/ A" i ss s eminisieee S W -8
Lockwasher, 5/16"....ceevensnn aieiaiBie W W B LB W AIRIEE O Y
Gasket, housing end plate COVer.....icienraceanunss
Cover, housing air heater pad.......eeeeevenacanns i
Bolt, 1/4"-20x3/4"....... o ST T R
Lockwasher, 1/4™. . ecccessonmsncnnasasssssas Chs e
Gasket, housing air heater pad cOVer......coovvsuss
Tube, blower draiN...ceeeeeissscansssss & R RS 8
Hose, drain tube:....vveuveeas PR R T IR K,
Connector, 1/4" inv. f1. tube..... wes s s s e mmid bk
Nipple (3/8"xX1/4" pipe)..ccssecsees «euw &g miminimainnes »

Clip, drain tube (attached by oil pan bolt) ........

MFG.

PART
NUMBER

5158159
186619
186612
444910
103341

5150238

5192320

5192324
5154133
5154340
5157933
5154877
5154406
5190012

455506
5154113

132264

103319

954499
5154225
5155050
5154115
5154114
5154226
5154227
5154228

5154338

5154339
186629
426444
103320

5154224

5154222
179816
103320

5154223

5152437
443603
103319

5152438

5154971

5188376
137406

5158656

5152640

CUSTOMER
STOCK

NUMBER

QTY .

NROEMNMNOONNF RS-

Hal el o
= oo

[

»

R N R N S g N Sy




= i]“ "
F Y 7
et

(Y pA

4.4060

44060 4.4040 4.4001 4.4030 4.4050 4,4050 4.4055
FIG. 20 — OIL COOLER

4.4060

4100]——_""

'\“ : 1 - 4;050

%

4.1220 4.1240 4.1220 41070

4.1090
1 4.1380

N\

4.1510

g =

41510

41275
4.1380 4.1260"/_- 7
= 4.1510 —_— B
’,'-‘ 41530 ———=
4.1550
4.1560
\

FIG. 21 — OIL PUMP & OIL DISTRIBUTION SYSTEM




FIG.
NO.

21
21
21

21
21
21
21
21
21
21
21
21
21
21

21
21
21
21
21
21
21
21
21

21
21
21

ITEM

4.4001
4.4030
4.4040
4.4050
4.4050
4.4050
4.4055
4.4060
4.4060
4.4060
4.4120
4.4120
4.4120
4.4150
4.4151
4.4160
4.4180

4.1001
4.1001
4.1001
4,1001
4.1070
4,1080
4.1090
4,1090
4.1200
4,1250
4.1260
4.1275
4.1275
4.1380
4.1380

4.1510
4.1510
4,1510
4.1520
4.1530
4.1540
4.1540
4.1540
4.1550
4.1550
4.1550
4.1550
4.1560

NAME AND DESCRIPTION

OIL COOLER

Core ASBY.ssacssasscsnnsss sessrasresenrsass
Gasket, COYXe Inner......eeeesoessssssss
Gasket, COre OULer...cscasssssonsssesnvsssansocs ateie
HOUBING s s0ssivwapmenasesiossysai EoTeulaie W & B 4 & FENIEEE
Bolt, 7/16"=14%2 1/4"....cicavrn sessssssssansseasns
Lockwasher, 7/16"....ccicecnensnnnsannnnns ses s
Gasket, housing to block.....veveren camiuees
Cover, housing....s:.. ABEE S K FARAEE imlmid s e el
Bolt, 7/16"-14x%1 3/8"...iveennnca sesesisanssansanne
Bolt, 7/16"-14x2 3/4" .. .c.uiiiuerirnnen anEE s Es & En e
Valve Assy., 0il coOler by-PaSS....cversnscssssnnns
Bolt, 7/16"-14x1 3/8"..
Lockwasher, 7/16"ciceisasssnsanssasossannissaseiniss

Spring, by-pass valve..

Ball, by-pass valve Spring......seeeauses caeraaaa

Plug, by-pass valve...
Gasket, by-pass valve......... Ve

I I A R

R R R R R I BN R IR

OIL PUMP

PUNMP ASSY.vcecesastnnsssssaasssasssnsnssssacssssanssnne
Dowel, (pump to cylinder block)....ceseeeceansnnns
Bolt, 5/16"-18x%1 1/4" . ciivessassnvasosinnnssany wian
Lockwasher, 5/16"........
Shaft, pump drive...ccaceessosvseevene
Shaft, pump driven gear.......... Vieieidie isesiamiee
Gear, pump Arive...ceesssescansas sessuisssuntunes
Key, 1/8"x1/2" woodruff......cinmecevnnnanannnn, .
Gear Assy., pump driven (bushing)....
Valve, pump relief.......ss. i
Spring, valve.....sseesssvses i
Cup, spring retaining.......eeeenveuaus sssescaane
Pin, 1/8"x3/4" groove......
Gear, pump drive (ONn PUMP) .:icivssseccanssnssssonss
Key, 1/8"x1/2" woodruff...ceeeesesseenvascsansans

F s s s s EEE BT A R TR T EE T TR

L

OIL DISTRIBUTION SYSTEM

Pipe, pump inlet....ceeceesesessssssssnnaan i &
Bolt, 5/16"-x18Bx7/8"...cvssvencesnus BalEae e e AEl
Lockwasher, 5/16" .. .cceeernsssnnensnsnns TR
Gasket, inlet pipe........ bia e e E N ST ASIN N S e e A
Screen, pump inlet......... B PN
Bracket, pump SCreen SUPPOrt...csssssesssnscsnnnas .
Bolt, 3/8"=24x7/8" .. cicccinns siscnasHeR PSRl ieas
Lockwasher, 3/8"....
Cover, SCreen...«..s:s o
LOCKWIrissnndscssnviasmuasetosss baanssasssse
Bolt, 5/16"-24%X1".....veevssessasin SatRisieiE A § e aee e
Nut, 5/16"-24 hexX. Sl.icceenensnsnnnnnns L 5, e
Retainer, inlet pipe screen......... cesssassre s

R R N I N A R R ..

MFG.
PART

8508890
5165803
5165801
5165800
179867
103322
5154213
5165799
427564
450501
5165696
427564
103322
5154270
104924
5154269
5153945

5171434
5153301
186624
103320
5152373
5152376
5152374
106749
5152405
5152380
5152381
5171003
142486
5172207
106749

5185989
186625
103320

5150144

5152385

5185990
181361
103321

5152383

5151241

5155710
121917

5152386

CUSTOMER
STOCK

QTY.

NO. NUMBER NUMBER

S S T T Lo e RO R b O R b R R et et e

o
O N N U Sy R N =




4,2240
4.2280 4.2310 4.2330 4.2315

22
FIG. 22 — OIL FILTER 4.2240

4.2350 42240  4.2240

) =3
4.4160
l 4.4150

5 omm L

4.4151

<P dl A.n.»“,’

9

') ==

NOT SOLD 4.4120
SEPARATELY

FIG. 23 — OIL COOLER BY-PASS VALVE

4,700

4,7001




FIG.| ITEM NAME AND DESCRIPTION

NO. NO.

S R
OIL FILTER
22 |4.2240 Pilter AB8Y: irsidiavesvsssseumseveisishawoviasiyonie
22 | 4.2240 Bolt, 3/8"=16XL 3/B" ...t itcencesnnoncsnnsannssnnnn
22 |4.2240 Bolt, 3/8"=L6X2 3/ /4" caneescnmimeniensssnnaeees s
22 | 4.2240 Bolt, T/16"SLANL. T 4" e e suenieins s s s onisieens s v s nle
22 | 4.2240 LOCKwaSHBE y 3/B" pewssaasss sanessesasspargaipaimnss s sas
22 |4.2240 LOCKWasSher, T/L6" Lewasisssesimpamaiisssiaaaaessssns
22 |1 4.2250 Element, filter (gasket 5571024) ...viveveasnnens
22 |4.2280 Shell, filter ....ieeeeeeenssonnserasnasannnanans
22 |14.2290 Adaptor ASSY. ..eeseenss o« saveisien se se s e sas s e
22 14.2290 PINgy LAY PIPE: wvrevaras s ¢ waiisriains o & s aiearsests s 's s 056
22 14.2290 Plug, 3/8" pipe ssessissise St s B ek RS e R
22 |4.2290 Pltg, L/2" DEADE sewsnd s & alornassd s & & ataiaateli s s & iale
22 | 4.2300 Gasket, COVEY ....uiveivnnnrannanns TR R § 8 R
22 |4.2310 SPriNg tuiuvsessrontasosserorsssnasensnsssnnnssssns
22 14,2330 Gasket, COVAL NUL cewes s asesaanesss sonseussssns
22 14.2350 Gasket, adaptor ....ccaas “nemiaie cdad e e A e eee e e
22 | 4.2410 SEudl, CBRLeE . asumala s s s pualaaalin s s 8 RaslEEiEas & s Bae
OIL PAN
24 14,7001 Pan K88Y¥wy (CHBE) wesenas s s aneesansssaesoasasassssss
24 |4.7001 Bolt, 5/16"-18x1" (with lockwasher) .....evvivsesens
24 14.7030 Gasket; pan to DBlock suiissapenaelissss samaanisne dls
24 14,7101 Hose, 0il drain ....eeesesasss VeRa G R s RS e P e
24 14.7101 Hose 0il drain (Aeroquip Style) ....ccvsvssnssssens
24 |4.7102 Pipe (end of tube) ...... A
24 |14.7103 Gasket, hose tO PiPE ciiiiienrecssssssssnsansssnsns
24 |4.7104 Cap (dipSticK) sassswssnssspamsasiosasasnnean W m & W are
VENTILATING SYSTEM

- 4.8001 Breather ASSY. ..vsivessssssscncsnsssssnssssasnsssans
- 4.8001 Pipe, DYeathef .. sweresn s s onrioaiies ¢ slndaedns s s o eo
= |4.8001 | Bolt, 1/4"=20X1 1/4" . uiuuuussnnnssssnnsnnnnsnanns
- 4.8001 Lockwasher; 1/4" asaaesiscvalnaanessssasaaassssssos
- 4.8020 Gasket, breather pipe cisesvsvscensosssasssnsssssnas
- 4.8040 Claip; (T8 dide) eweeiseismaeeesssesseanesssniis
= 4.8040 Bracket, Clip tuivuireneressrnssansesssasssnasesanas
- 4,8040 Bolt, S5/16™=1BX3/8™ cuuisseamawiineeseamesas s e onws
- 4.8040 Lockwashar; B5/16T saewiass sawsases o s eanneeioessises
- 4,8040 Nut; 5616"=18 NEX., cevesssivencaniose domaainssaaiias
- 4.8040 Hose, breather to drain manifold ........ Gy a s e

MFG.
PART
NUMBER

CUSTOMER
STOCK

NUMBER

5167133
186612
108618
180147
103321
103322

5572425

5574008

5167132

5145010

5145014
444873

5571024

1503518

6437298

5152413

1595893

5185926
189697
5154198
60115ED
60193ED
21.002ED
3486-2ED
50122ED

5165693
5186049
186601
103319
5150900
5166244
5185410
179816
103320
123197
60109ED

QTY.

[ T e e e e e e N e

(%]

HHEHHRFEEOH

el e R E ey




51216 51070 5.1090 512]6 5.1230 5.1230
5.1001 51220 5.1230
1 - . ‘ \u
1% .

’&[\.@"

b - f 4 -I’.‘. N
5.1080 \ r \
5.1070 5.1001 5.1032

51060 51080 5.1031
FIG. 25 — WATER PUMP

5,4335
| 5.4334

5.4333

5.4339

s
5.4338

FIG. 26 - IDLER PULLEY

,&J 52090

g /
5. 2050,——’—".‘4‘ 5.2160
“ —5.2050

{"\

N

- - 5.2000 / 7

-t

/

\ .

52110 Z 5.2160 - -

FIG. 27 -
THERMOSTAT & HOUSING




MFG. CUSTOMER
FIG.] ITEM NAME AND DESCRIPTION PART STOCK QTY.
NO.l  NO. NUMBER NUMBER
FRESH WATER PUMP
25 |5.1001 Pump Assy., Fresh water ....... ssracssasesasseressesacnenes e 5170627 1
25 |5.1001 Bolt, 7/16" = 14 x 1 3/B" .cceieecccnans sassssssssassasaanennan 427564 3
- 5.1001 Lockwasher, 7/16" .....iiiinennnns R 8 R 8 e 103322 3
25 |5.1030 Fitting, 1/8" x 45° lube (pin type) ...e..c... 120340 1
25 |5.1030 Fitting, 1/8" x 45° lube (ball LYPE) 4 waiun sawiomaian saielsmsalenlalie 271283 1
25 |5.1031 Cover, pump bodY .ecevsscrccsssacns e seana FEA e b e e 5166129 1
25 |5.103% Bolt; 1/4" = 20 % 1/2™ 5. civaisvasnaen W e Se B RS A 180016 6
- 5.1031 Washer, 1/4" flat COPPEY vevevevcansosnas AL A R TR 5179709 6
25 |5.1032 Gasket, pump body COVEr ....cccevnncacnannan o e 5166130 1
- 5.1035 Insert, pump body ....eceee S e\ eae dEeee paiEeEas s eens seaeals 5178319 1
25 |5.1060 Spacer, pump bearing ....seeevees T AR e AR e e 5151227 1
25 ]15.1070 Bearing, PUMP ..eceveseass 2, OB W O 1 954501 2
25 |5.1070 Ring, pump bearing snap ........ AT B AT A8 DO BLA) oA 8 1 606 T 2104593 i )
25 |5.1070 Ring, pump bearing shoulder ..... sie s 6 W R e R e 2082031 2
25 }15.1080 Shaft, PUMP svevsvecnnccnsses S R B e Sk bk Bl 8 6 b 5151226 1
25 15.1080 Nut, 9/16" = 18 hexX. 1loCK sieceeacennnassnsnns ceescaaas seenens 451022 1
25 }5.1090 Slinger, pump shaft ...ecceccscsarecnas e s aialae naTe & . A e e 2082032 1
25 }5.1110 Impeller and Seal ASEY. cicsceassasssinsiasasasadasssiee S 5170626 2
25 ]5.1110 Pin, impeller to Shaft ...cieeevescscsssancns salsaisiase e waieeien s 103565 1
25 |5.1216 Hub, pump driven pulley ...csececscscccscsscssscasss snw e b s 5155599 X
25 |5.1216 Key, 1/8" x 3/4" Woodruff ......... R o L SO S R 103646 1
25 15.1220 Packing, PUMD COELIEE: ..k ees ewweaies s e eie s o ae sswing oeded s 5150191 1
25 [5.1230 Flange, pump outlet Packing sscesciscssesinsssessasosssssssses 5173730 1
25 |5.1230 Bolt; 5/16™ = 24 1 L B/4" ieuscaviineseesnunsieiansessisss snaswies 1409023 2
- 5.1230 Lockwasher, 5/16" ........  eE e e e s e esEesE s s s seeSs 103320 2
25 |5.1230 Nut, 5/168" = 24 HER. seewmas snson vanesanadsess ssddeaes ssans e 121917 2
FAN
- 5.4001 Belt, fan cog .s..vevenacens NI R @ i e e e 60128ED 1
- 5.4010 Blade, fan ...eccvenes Se B EEAE s Bae e e e e Rk s PN 5112830 1
- 5.4010 Bolt; S5/I6" = 28 X L I/B™ iuivasvnves cesish seienesleeselss e e e 181342 4
- 5.4010 Lockwasher, 5/16" ..vevsssvsnsnensas 2 RIS Pla B SR e e S el S 103320 4
- P.4235 Pulley, fan (5 3/4" dia.) ..cccvcccnenes Umme 0 oo Ao 0 OO 5166846 1
IDLER PULLEY (Self Adjusting)

Idler Assy. (Less pulley, bearing and bracket) ....s.eeesssssss 16.019ED 1

Idler Pulley & Bracket ASSY. sueessecessssessccosnsaneannnasnnas 60094ED i
26 pB.4330 Pulley, idler .......... W Y R RO e R e L R SN i e 60126ED 1
26 [5.4331 Bracket, PULEEY' & awiviss sy sl siemshsslssaa s aness 5ense oains SER BEE 60168ED 1
- 5.4332 Shaft & Bearing Assy.; PUlleY scssssssssnnsssnssisnsssassssass 60103ED 1
26 |5.4333 Spring; bLOrBiON .ssssssssssesssnssaresessesss nesss sorsasone e 15.061ED 1
26 |5.4334 SPANEE ooewnon v veeeminsse s A P T PP 15.060ED 1
26 ]5.4335 BRAGEY s sies 35 o ind a5 ames i s esae e seasensis sasansse ssncasasas 15.095ED 1
26 [5.4336 SPACEY % asielss enlvaa s R e =P T T s i g oy = P e 15.094ED 1
26 |5.4337 Bolt; 3/8Y IINERL 178" wieres e msn s i e sease ses poaims s ees s simms 15.096ED 1
26 |5.4338 Bolt, 3/8" TNEZD 1/2™ .uess emamin saisasesansives smnass saien ses e 15.091ED L
26 |5.4339 Washer, flat ......ccccccuse Arssssesstsesses e NEssnaans edn .iie 15.087ED 1
26 [5.4341 Nut, 3/8" UNF ...... S aie Sl aie R e S e e e e SR 15.056ED 2
26 [|5.4342 Brackeby :EX0NE ai e suinems s sas sis 66 sn s we b s e s b6 se sb 66 eeesees 14.031ED 1
26 [|5.4343 HEACKEE, iTEEE s.ww s mmis aimime.s munmmm s e emein nme e ecaie s e some & . 14.032ED 1
26 [5.4344 LOCKWABHEY , 378" cu sawiaimsaaaasas sgsss iss d§aes s sy spassssesns 15.066ED 2
26 [5.4345 Washar, £Iat .. .sweveasseansava F AR B e A R R 15.004ED 1
26 [5.4346 Adjusting Strap ..cieessccess e v e SR miE wE I R Ve elee SR e e 15.097ED 1
26 [5.4347 SPACEY teuvesstssnssansssosssscnsnans S Sy, e i R ——. 15.098ED 1
26 [5.4348 WABHEY o vn 0 mwmaw swn wnimisoe sesimeis s sialss e 58§80 5es 8 &8 &5 s 8 5858050 15.099ED 1
26 [5.4349 Capserew, 3/8 X I 3/4 NiC:i wecinnissssassssaisasasosses sasss e 15.109ED 1
26 pB.4350 Capscrew; 378 X I" MF wiceaisnsieasssionsesios sanensessens v eielEiines 15.113ED 1
26 Pp.4351 LOCK, BATVG f iia,0/m 0000 1 608 6,8 0053 505 mimpim e e dis arm i die oom s mie ie s aib 5 &ie ob 60.102ED 1
- - - Adjusting Strap Assy. (Kit) ...eieececsccscsacascscasasascsssans 60.192ED AR




5.5010

FIG. 28 — RADIATOR ASSY., PART No. 60129ED




MFG. CUSTOMER

FIG.| ITEM NAME AND DESCRIPTION PART STOCK QTY.
NO.l  NO. NUMBER NUMBER
THERMOSTAT

27 |5.2050 Thermostat ASSYy. ...... Vesieawaeae i s s e naas e e asen e 3146695 1
27 15.2090 Housging, thermoOSEAE isensssansases s656atnesensesssnss 5135772 1
27 |5.3090 Plug ..eeeesse R P R . 5145011 1
27 |15.2090 BolE, J716™<L4e%l. LAY .o sasaies s 6 o sareares e esans 588 s 180147 3
27 |5.2090 Lockwasher, T/1E" ..iveesseenescsssséne W e cvvaas 103322 3
27 |5.2110 Gasket, housing ....ivieeenecsecnns R TS AT S T R S 5154271 i
27 |5.2120 Cover, housing (outlet €lbOW) ...civievnnnnnnnnnanens 60099ED 1
- 5,.2120 Bolt, 5/16"=18XT7/8" titeiieteteanonsesnnsanasannannns 186625 2
= 5.2120 Tockwasher, 5/16" cuwesivewses ¢35 65 6 s ssessss s 103320 2
27 |5.21390 Gasket, housing cover ........ PSR w AR seEme s s w e |BL52445 1
27 |5.2160 Tube water; by PasS Jiveseasisssesssnisavessnasssnsshs 60101ED + 1
27 15.2160 Nuts water, by pass tube 1/2" sealastic ......cvieenn 5176523 2
27 |5.2160 Fitting water, by pass tube 1/2" sealastic .......... 5176521 2
27 |5.2160 Seal, connector 1/2" sealastld ...csvisvenswrasssinss 5176524 2

RADIATOR ASSY.

= 5.3001 Radiator Assy., (die drawn) ......... TV G ¥ W W § E R 60092ED 1
28 |5.5001 Radiator Assy., (Bolted tank) ....iiiiveeveanssnnsena 60129ED 1
28 |5.5002 Eap,y radiakol iivieceesiesevss stsssnssssssssrssessssas | 600B6ED 1
28 |15.5003 Top tank, radiator ......eciiivevrnnrennnrnannenns eves | 6OL5BED 1
28 |5.5004 Gasket, top tank ..cevicenensassvnea sxgsvaeaenssesseay | G0L60ED 1
28 ]5.5005 Side AggY., YadiatoR (LDuaH.).eeeeevnsmenessessiss sesas | B01L61ED 1
28 [|5.5006 Side Assy.; radiator (R.H.) iecccicssssassissssasssas 60161ED 1
28 |5.5007 Core and Header Assy., radiator .....eeeeevccecsesenna 60162ED 1
28 |15.5008 Shroud and Duct. AsSYy., radiator ...eceseecensesssssacs | B0LAE3ED i
28 ]5.5009 Gasket, bottom tank .....vv0un. GomaaaaiaEalse s s weas | 60L60ED 1
28 |5.501¢ Botton Tank; ¥adiator swunrisss saooseess vensesenaswasew | G0OL64ED il
28 ]5.5011 Header Bar, top tank .....ce0vuu vocesmenneessnssanes | OQLETED 2
28 |5.5012 Header, Bar, BOottom £ank ..essesmmronnenessssses e 60167ED 2
- 5.5013 BOLE,. 5/LEM=IBXI/EY sanmaeessipenmsemisaeies s e s 6 nein e 15.007ED 52
- 5.5016 NUE, S5/L6"=1H HEX: waissssissscnasmesiaeessssssssaes | L5.006ED 68
- 5.5017 Lockwasher; "S716" weimai s 5 s a5 b deemb e e sen s o s oieaime 60175ED 68
- 5.5014 Hose, radiator overflow (58"L.) teeveiveeeescennsaeas | 60176ED il
- 55015 B4, oVexrflow NOSE wess ssews voms einziiaiae s v s 8 8 v wasess || OOETEED 3
= 5.5016 BodE, SPNEP=TBAT/B™ wwas i s i s naanmiiaaews s e s o wuaeaios [G0ITIED 16

COLD WEATHER STARTING AID (TURNER)

= 12.6301| Starting Kit, cold weather ....ceecsescivssssnnnnnns . | 60.08B0ED 1
= L2.6301| Tank, cold weakBEY K1t . i:iscenvsaeaaessssanspanseaea | 18- 0L2ED 1
- 12.6301] Valve Assy., €06l1ld weather Kit ,iveevesissces cvanasis 18.017ED 1
- 12.6301| Nozzle, starting kit, air inlet end .....:cceovsmvsees 18.018ED 1
= 12,6301 Connector; Lank NG ... =sssoeesesmuness s n s e mnsasoss [Ees0LEED 1
- 12.6304| Clamp, starting tank mounting ...eeeeeeeccccernnnanas 18.019ED 1
= 12.6305] Repailr kit sswssisvess R N T LT rarar g s e ol |09 - {8 b .0 10 1

Cold weather starting aid (jet start) ....vceeveecan 1
- 1:2.:6310| Starting Kit, €0ld Weather ..cseewawess s e s s ess s 18.016ED 1
- 12.6310| Tank, cold weather starting .....eeeeeess N T I 18.011ED 1
- 12.6310] Valve assy., starting @ir ....cevecesscescecascssssssssas | 18.020ED 1
- 12.6310| Clamp, starting tank mounting ...eeeeeeeesesssesecsss | L8.021ED 1
- 12.6311| Repair kit ...evee.. o e m a5 winmisvasseraxtanaee s srsnnleletuna o/ ain e . | 18.014ED 1




5.3270

5.3300

5.3330
FIG. 29 - F FIG. 30 -
AN SHROUD 5.3350
WATER CONNECTIONS ¥
s 3010 5.3340
5.3020
5.3003
5.3002
5.
-HE‘HH_EH_‘H‘:1 5.3005
5.3009 e
% 5.3024
o 5.3023
5. 5.3022
: 5.3015
. 5.3008
i 5.3016

FIG. 31 — RADIATOR SUPPORT




ITEM
NO.

NAME AND DESCRIPTION

MFG.
PART
NUMBER

CUSTOMER
STOCK
NUMBER

31
31

31
31

30
30
30
30
30
30

29
29
29

5.3024

5.3025

5.3026
5.3027
5.3028

12.6500
12.6500|
12,6500
12.6502
12.6503
12.6503

5.3270
5.3300
5.3310
5.3330
5.3340
5.3350
5.3350
5.3350

5.4560
5.4570
5.4580
5.4580
5.4580

RADIATOR SUPPORT

Support AssSy., radiatOr...vececeeetsnennsannsenanns

Bolt, 5/16"-24x3/4" (radiator to bracket)..........
Washexr; S5/1H™ £lat. ...ceceesemwns on & & EieIBRTEE SR W a8 B
LOCKWASHEE f S5/16™ ., ¢ s wansanasss s s oamssewasessssesss
NUE; B5/XE"F24M 0 5 s v v viapaasisiaions 5 8 § 60aliieaoiainas 4 5 & 65ee
Angle, radiator MOUNtING...veseesnnensosnssosanannss
Support Frame, radiator.......... Pa e e e e e e e
Bolt, 1/2"=13x1 1/2"...ceuu. & E s e Yia NS 88 B el e
But; 1/2M=13 heX.:senesesesisssoanieauensssssnans
Channel/ tOpP CrOBS...ssssssiisssasinassnnaasorasans
Bolt, 3/8"=16X1"..cssecssssassscsnsassnssssacrssansaan
Washer) 3/B" 1oCK. i ceesesiesssssssnasessiness . i by
MOE; 3B =16 REN. s cenweesienis s s b b-slaemeisesassssees
Lockwasher; 1/2™ . .iciveviswnassnsasnovssnesiassenns
Rod; BUPPOTE L 155 2 5 o snera e mnms o & o o savsrosalbibss s o5 §dee
Washer /2% £lak. . s ossmnenaicus « ¥ eoiassranasee s s 56 emsme
Cushion, mounting (Small).....cccvcesuncacnccnnnnas
Cushion, mMounting (large)icessssssansmssvesesssvsnss
Spacer, mounting CUShiON...ccceescsssssssnacsssssas
Bolt, 5/16"=24x]1 1/2"..ccituicnccasasssssssascsanans
Washexr 5/16% Flat...euseecunensesssnsnenanessssnsans

Grab Rail, radiator SUPPOYt....eesscssscsasanannns o~

LOCkWwasheX, 5/8" .. vecuinvasscss s sasinaiansesssoals W

Bat; 5/8%=01 heX.csissaieiiseississsesemiaessssosnia
RADIATOR-BOLTED

Rubber Strip, under radiator
RADIATOR-DIE DRAWN

Bumper, support to radiator......ivvivenrnnccnnesas
Nut, I/4"NC radiator bumper.......cceeeeseees 4§ R
Lockwasher, 1/4"......cteennccennsas W

PANEL INSTRUMENT

Panel, (part of radiator SUPPOrt).eceeesssssssccsans
Plate, instruction & wiring diagramM....ccceeecesass
Pin, instruction attaching......eseesseansses s aamiee
Plate, control (pull tO StOP)..cctssesnsscsssansans
Plate, 0il instruction........... e . £ ) (5 A TR
Pin, oil instruction attaching.......eeeceeees & aavace

WATER CONNECTIONS

Hose, radiator inlet, upper....... ORI D) O O OIS
Clamp, inlet hoS€...vcvvveesnnnnns SRS T &y R8s
Tube, radiator (CrOSS=OVEI)...:essessssssnssssnsnns
Hose, Tadlator odtlet..ivsssssssssevsvausesssssinwes
Clamp, outlet hoS€...veseessssssasosesntscsssaranns

Clip, tube (cross-over).......veeees veieiaE w oo reaee
Bolt, 5/16"-18x%5/16"...0ccecss G SRS W 6 &R
LockwaBher, 5/16% i ccciuncsncasssssnasvianansodnssins
FAN SHROUD
Fan Shroud ASBY.:: esesuinovasiasssoseseaassssssiaess
Guard, (blower Side) ...eeesessscnserssssssoncsansns
Guard, (exhaust Side)...eeevescsesesssacnscscsnnars
Screw, #14-10x5/8" tapping............ awie e W 8 8 wEeac

Nuty Apeed #Fldaceeesssaiveenedss s calaias SEANES & &0 W RRTae

14.005ED
14.029ED
181595

103320
121917
60134ED
14.005ED

14.029ED

60059ED

60132ED
60131ED
60133ED

60149ED

60152ED

2030ED
1/4NS
15.016ED

NPN
60148ED
60046ED
60146ED
60095ED
60046ED

16.003ED
60156ED
60135ED
60154ED
60155ED
60170ED
180083
103320

5178676
60121ED
60118ED

149501
5170058

=

NN RNOBBLBFEDODHNNNOO - H

AR
AR

FHHE&NFN R B b

=
COHKFE




FIG. 32 — EMERGENCY SHUT-DOWN SYSTEM (FAILSAFE)



MFG. CUSTOMER
FIG.| ITEM NAME AND DESCRIPTION PART STOCK QTY.
#m%
EMERGENCY SHUTDOWN SYSTEM (Failsafe)
32 | 7.4700 Valve Assy., water temp shutdown......eeveeseesssss 5120976 1
- 7.4700 Gasket, shutdown Valve....veeesvesesonsnssssas T 5163830 1
32 17.4701 Adaptor Assy., temperature shutdown valve.......... 5109718 1
- 7.4701 Plunger..... f e s s s s e et sas et eea s e aasas e enasanann 5109717 1
- |7.4701| spring......... 5109719 1
- 7.4701 Gasket, adaptor..... WA @ 8§ S eeleeaes e 86§ e 5113412 1
- 7.4701 Plug, 1/4" pip€.iiccesccssnsncs iessiad e a et e 5145010 1
- 7.4701 Stud (5/16"-18-24x2 4/6") in exhaust manifold...... 5113655 1
- 7.4701 Lockwasher, 5/16"....cceeeecens 5% E 8w EeEe wTee e s EEe e e 103320 h
- 7.4701 MU, 5/16"=24 HoX: . sawnsesaens & s 6 & o o5 0060055 6 § b - 121917 1
33 | 7.4702 Lever Assy., air shut-off reset (prior to 1969).... 5118532 1
33 17.4702 Ping 1/8"X3/ 4" £OLl: ccieecnmunsasssnmssesnsessssses 455734 1
32 | 7.4702 Link, air shut-off bellows to latCh......ieveveeesnen 5115836 1
- 7.4703 Box, air shutdown control......cceeeccecccssassaacss 5128276 1
- 7.4703 Bolt, I/4"-20%5/8" . . valijsaeeaios s sssssaiaineaasesssssss 186676 1
- 7.4703 Lockwasher, 1/4". . .iiecesannasassissasasasnssssssss 103319 i
32 | 7.4704 Rod, starting control (prior to 1969)......cc0veueun 60116ED 1
32 17.4702 Clevis, 1/4"-28 adjustable rod end..ceeeesscessness 2104066 1
- 7.4704 Nut, 1/4"-28 hex....... sesierssens e nssnEss 5% @ § e 122161 1
- 7.4704 Ping 5/716Y glevia. viivesvssnes dss s awseieuenes asinas 103495 1
- 7.4704 Pin, 3/34"x5/8" cottefiisiinenisismnavssvnnssainnes 107762 1
32 17.4705 Spring, starting control rod retracting.....cceee.. 60153ED i,
- 7.4706 Retainer, BDYING . » servworpariisias s & o o scaanaowaicnss ¢ oo e 5128854 1
- 7.4706 Bolts B/A6"=29RT /B  susnsnwanis i & peaEsaseies s 8 e 181596 1
- 7.4706 Lockwasher, 5/L6M.ii.vsvasavinses nass YLD P 103320 1
- 7.4706 Nut, 5/16"=24 heX..vceoeewoenss B B AT % P RIEAAE 121917 1
32 1 7.4710 Bellows, Oll PrESS8UX . cesescss s s smensssonssss s svse 5186528 y |
- 7.4710 Serew,; #l0=32%3/8" cvunssnasns s as e paaasessa s 6 e 132105 4
- 7.4710 Nut, #10-32 hex. (wish lockwasher)........ S5 @ § & e 271169 4
32 |17.4710 Tube, temperature valve supply (L.12")......icevunns 5128632 1
32 17.4712 Tube, temperature valve to bellows (L.31.30")...... 5128628 1
- 7.4712 Clip, tube to bracket.......cu..- B R B R 5159490 1
- 7.4713 Nipple, water temp. valve (restricted).....ceeevess 5124886 1
- 7.4714 Connector, 5/16" tube sealastiC..cssssvessssscsnssasns 5177491 3
- 7.4715 Seal Ring, 5/16" tube sealastiC...cseesessncenssana 5177493 4
- 7.4715 Nut, 5/16" tube sealastic....... O PN . PE—— 5177490 4
- 7.5716 Bushing, 1/4"x1/8" (in valve)...cceecccncssscsssnnsns 112877 1
- 7.4717 Bushing, 1/2"x1/8" (in blocK).:.:ccesssassesssccnnss 144050 1
- 7.4718 Elbow, 1/8" street 90° (at block).ceeeescesssaranasa 120401 1
- 7.4719 Tee, 1/8"x1/8" (at VAlVe) iieeesossansonnossssssanas 178996 1
- 7.4719 Tee, 1/8" pipe (in bellows).:..cseavesmioesssssnaas .in 2094272 1
32 17.4721 Cap & Stem Assy., (in tee at bellowsS)...cseeeraesas 5116903 1
32 |7.4722 Tube, temp. valve o0il drain (L.22.36").ccvcectansas 5128630 1
- 7.4722 Connector, 3/8" tube sealastiC....ceeeeecssncnanans 5179936 2
- 7.4722 Seal Ring, 378" tube 88alastit. icsvcevioen s s soensne 5179938 2
- 7.4722 NEt, 3/8" tube BEAlastiCeiveesssamunsaasnsasssnssses 5179937 2
32 | 7.4723 Tube, temp. valve water inlet (L.9.16")...ccveeeenn 5128636 1
32 | 7.4724 Tube, valve to water pump (L.14.18")..ciceecsnnnsss 5128629 1
32 | 7.4725 Connector, 1/2" tube sealastiC..scscceccccsssnncnns 5176521 4
- 7.4725 Seal Ring, 1/2" tube SealastiC...cececvsssssrnceane 5176524 4
- 7.4726 Nuat, 1/2" tube BealastliC... s svesvosasemss s wssses 5176523 4
- 7.4727 Blbow, 1/4" street 90°%...cccetcsencsans o & & §juIBLEIRLELE 454109 1
- 7.4728 Adaptor, 3/8"x1/4" red. pipe........ S B A S e e 444321 2
= 7.4731 Failsafe Kit-complet@....cicsocssscssncsssncsacsess [ 60127ED 1
33 | 7.4730 Lever, shut-down, reset....ccseescsssssssssenassanas 60142ED 1




SHUT-DOWN RESET ROD
PRIOR TO 1969

7.4813

FIG. 33 — EMERGENCY SHUT-DOWN SYSTEM -
(ELECTRICAL) \L/_/__,_/V




FIG.| ITEM NAME AND DESCRIPTION PART
NO. NO. NUMBER
=== %:
EMERGENCY SHUTDOWN SYSTEM (ELECTRICAL)
33 | 7.4822 Knob, "pull to start"” rod....eieeeesnecrnncsnannans 60141ED
33 | 7.4800 Bage, shutdowll S0lonod@. .. eees s ¢ 4o« & sisenassaeg e s 14.030ED
33 | 7.4801 Cover, solonoid basSe....:sssessssisss 3 SralEesaalelale @ 8 ) 14.006ED
33 | 7.4802 SCITeW, COVOEX iuwiiissasisivomsassenssinssnsssans PRI 15.021ED
33 17.4802 LoCKWASheY .o eees it ssioecsccancacnnnsnsnacesesns 'y b 15.030ED
33 ]7.4803 Bracket, shutdown soloncid base.......eeeeueas iue €N061ED
33 | 7.4804 Screw, (base to bracket).ceeeeesossoesnsns YT Y 15.021ED
33 | 7.4804 Nut, S8elf JOCKING ...« ossisisiciosivnessssssesssims I EE R 15.028ED
33 | 7.4805 Solonoid, shutdown.........e. c e st 60001ED
33 | 7.4806 Screw, solonoid to base......... 4§ ¥ E mmTae TR Y K § 15.021ED
33 | 7.4806 Nut, Self lockifg..:seeseecesiossesnnwss s T R 15.028ED
33 |7.4807 Pin, solonoid plunger (includes lock Xings)........ 60010ED
33 | 7.4809 Link, shutdown S0lonoid.....ieeeeerececcassannnannn 14.010ED
33 | 7.4810 Nut, speed, S0lonoid 1inK..uuweeeeioeerennnoanennnns 15.017ED
33 | 7.4811 Spring, solonoid link....... el E e 8 R B § 15.074ED
- 7.4812 CLip,; SPELING vivie 66 s s e Waialmaleress s s s o & & sjeieslelsin PR 14.009ED
= 7.4815 Switch, water temperature.....c.oeeeeesosrnennenns 2 60143ED
= 7.4816 Clamp, wire harness retaining........veeeeeneneenns 60108ED
= 7.4817 Wire loom 2 speed and shutdown........eeveeneeannnn 13.008ED
- 7.4818 Switch, 01l PreSSUYE....csiessessassssasssasasennans 60151ED
= 7.4805 Coil,; sShiitdown Solonoiife s s s v o asrnsiains & 65 & 5 60091ED
33 | 7.4813 Bracket, solonoid support with starter button mount 60144ED
33 | 7.4820 Spring, starting control rod......eoeeeveean wasassle 60153ED
33 |7.4821 ROA, "pUll £0 SEATEY v amsan s as e psgimiaeis s e 3 awia 60157ED
33 ]| 7.4822 Spacer; TUDDPEY suiasiiiessaisioesssss seeisbseseisssss 60.182EQ
ATR CLEANER - DRY TYPE

- 3.1001 Blament, Alr Cledfericeceseasss &6 psmmaseeassssss ey 60107ED
= 3.1001 ALY Cleaner ASSY...isseccaccssssssascsaasissnnssnas 60023ED
= 3.1060 Gasket; AiX CleaneT . ieacssass taeomddssssnssssenses 60136ED
= 3.1061 Plate, air cleaner MOUNEtINg...veereesesenesncnsnnns 60119ED
17 | 3.1070 Stud, air cleéane® MOUNEENG . o voamaaesaaavs s s wwns 60026ED
- 3.1070 Nut, wing, air cleaner stuUd....ceeeeeacnseensencnns 15.024ED

MFG.

CUSTOMER
STOCK
NUMBER

QTY.

B e A i N N S Y e

=

o




11.1070
-

FIG. 34 — FRONT MOUNTING, ENGINE

11.1120

=
d. =
11.1072 ===

FIG 35 - MOUNTING BLOCKS
FRONT & REAR

FIG. 36 — BASE FRAME




MFG. CUSTOMER
FIG.| ITEM NAME AND DESCRIPTION PART STOCK QTY.
NO. NO. NUMBER NUMBER
=m
ENGINE MOUNTING AND BASE

36 |11.100]] BaAB@uesnisrssscerssnnsasssssensess rasssesensiesssasas 14.003ED 1
34 | 11.1070] Support, engine front............ PP T 14.004ED 1
- 11.1070] Bolt, 1/2"-13x1 1/2"...... sesssssss s nasnssanane 4
- 11.1070] Bolt, 5/8%"-11x]l 1/2".ccscessscsasnsnssassssnssssnsasns 2
- 11.1070] Bolt, 5/8"-18x1 1/2"..cccecenssnnnns ccemis e B R 5 P 223809 4
- 11.1070] Lock, bolt bend tab...ssscssssssssssaenssssssssnone 15.069ED 4
- 11.1070] Lockwasher, 1/2"......000.. G B R R R 8T 6§ L 4
- 11.1070] Lockwasher, 5/8"......00.. 560 R R e e eae e & B R 2
35 111,1072] Angle, engine front mounting.....cieeeeveecccscncncs 60066ED 4
- 11.1072] Pad, front mounting.......... ceesesraesrsrastansnan 6006 7ED 4
- 11.1072] Block, front mounting.......... T S — 60068ED 2
- 11.1072] Bushing, front mounting block......ceuvssercccsanns 60072ED 2
- 11.1072] Spacer, front mounting bloCK.....ceeveveancssanasns 60070ED 2
- 11.1072] Bolt, 5/8"-11xX2" .. .ceuvenccncsnnnsn SRR e 8
= 11.1072] Bolt, 9/16"-18x4"....... P e e 455101 2
- 11.1072] Nut, 9/16"-18 heX...eoeeeess 0§V N eSE IR v E e 2
- 11.10721 Nut, 5/8"=1]l heX.c.censescserssscscssns SiEeTa AT B I 8

11.1072] Lockwasher, 9/16"....ccccerncanans T Y L T 2

11.1072] Lockwasher, 5/8".....cevecenscss o s awierel aie e A S & S 8
35 ]11.1120] Angle, engine rear moUNting...ceseeeecscsssnansnasns 6006 3ED 4
- 11.1120] Pad, rear mounting........ cibieu e 6 8 B ES SO E B 60065ED 4
- 11.1120] Block, rear mounting........ GesssiseasanEFee i e 60064ED 2
- 11.1120] Bushing, rear mounting block......cceceeass oia i 5@ e 60072ED 4
- 11.1120] Spacer, rear mounting block........ca-.. Seihmibe s a e e 60070ED 4
- 11.1120] Lockplate (generator to block bolt)....cievcececees 15.070ED 2
- 11.11200 Bolt, 5/8"=11x%X2"....sencannes sesessssasessersuren s 8
- 11.1120] Bolt, 9/16"-18x4"......ccccu. %6 SRR & B 455101 4
= 11.1120f Bolt, 5/8"-18x1 1/2"...... GG R R TR . 6
- 11.11200 Nut, 9/16"-18 heX...veevesnssssscssssssssascanncas : 4
- 11.11201 Nut, 5/8"=1]1 heX..cutesesssnsssssssoccscccsscacsnoocns 8
- 11.1120] Lockwasher, 5/8"....ccvvesnssncacs SRR R e e e s e 8
- 11.11201 Lockwasher, 9/16".....cc0uees a w8 ealeraiEaIe N e @u s e 4

BOX, ENGINE RECORD
- 13.001 Box, Engine Record.......eeeuc.- B ST S PP 60089ED 1
- |13.002 Bolt, Box Mounting......e.eee.. as sk E suslaTalEee BiBIONI 4 & & BB 15.040ED 4
- 13.002 Nut, Self Locking.....sceeesas “bae s s AR E SR . 15.020ED 4
1 1 1 | 1




12,6503

A 4 !
, 12,6502

4.7101
74322

2,3310

2.3001

12,6500

FIG. 37

FIG. 38



12,6301

7.3001

11.1072

11,1120

FIG. 39

13,001

FIG. 40



	page1.pdf
	page2.pdf
	page3.pdf
	page4.pdf
	page5.pdf
	page6.pdf
	page7.pdf
	page8.pdf
	page9.pdf
	page10.pdf
	page11.pdf
	page12.pdf
	page13.pdf
	page14.pdf
	page15.pdf
	page16.pdf
	page17.pdf
	page18.pdf
	page19.pdf
	page20.pdf
	page21.pdf
	page22.pdf
	page23.pdf
	page24.pdf
	page25.pdf
	page26.pdf
	page27.pdf
	page28.pdf
	page29.pdf
	page30.pdf
	page31.pdf
	page32.pdf
	page33.pdf
	page34.pdf
	page35.pdf
	page36.pdf
	page37.pdf
	page38.pdf
	page39.pdf
	page40.pdf
	page41.pdf
	page42.pdf
	page43.pdf
	page44.pdf
	page45.pdf
	page46.pdf
	page47.pdf

